X CERAMNICCOHRAZTER BRHICBEDTRCEBLTIES,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

INFERND NEL 117,

()
Syncro KT-231P+

X7y 2SR
MAINTENANCE MANUAL

igxmmm

INFERNO NEO 3.0 readyset (with Syncro KT-231P+)
1.8 Scale Radio Controlled .21 Engine Powered 4WD Racing Buggy

ﬂMaaquank

OFKFSHEITIBICHBLTHDET, AT F VAP =Y DTHDIRIC
SEICLTLEET W, XU TFYAVPHEITORENGA IR, HELKS
DERFEED U < [FUH I —HREL TEEWEDE L0,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\
@AY TFYRVN—YIT DB, EAPERERES SBNKS

ICREMITTLREEW,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

KKyOSHD

HE FINEST RADIO CONTROL MODELS

\_ hora de cambiar algun repuesto.

J
HKUPHRDOIeH, FERMKEEBTZHENH D ET, *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FzamAPE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No 3301 2
© Copyright 2018 KYOSHO CORPORATION / 24 Miin &1 5L

33012-MM02



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils t'lg'sés 9 53‘5% IMPORTANT: Maniez les outils avec prudence!

u I utifi . AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

WY TICRERIE f EATZTEORRVNCIR, HHEBLTREW,

FYMCA>TWEAIE — kG TR 7oeh)—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS OUTILS / HERRAMIENTAS ACCESSOIRES / ACCESORIOS
WAL > F (1.5mm, 2mm, 2.5mm, 3mm) W+RS0/8— (K. .Y No0.96154 0
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm) Phillips screwdrivers (sizes: L, M, S) KYOSHO AR+ LT )L— Iw
Sechskantschlissel (1.5mm, 2mm, 2.5mm, 3mm) Kreuzschlitzschraubendreher KYOSHO Special Glue i,
Clé allen (1.5mm, 2mm, 2.5mm, 3mm) Tournevis cruciforme A=l
Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm) Destornilladores Phillips Instant Glue / Sekundenkleber @
Colle cyanoacrylate / Pegamento instantaneo
WxyOy 7

2mm BSIARYF W/\Y= Screw Cement / Schraubensicherung

1.5mm Ej 4 )
ZJJ

2.5mm Needle Nose Pliers Scissors Frein filet / Fijatornillos
3mm Flachzange Schere No.96178 Screw }
_— . Pinces plates Ciseaux Dy 25 1 1 (3811 00 =
B+FLYF(K) Alicates de punta fina

Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

Cross Wrench (big)
Kreuzschlussel (groB)
Clé en croix (grande)
Llave de cruz (Grande)

p Tijera @

W=y /(-
Wire Cutters BAYS—FA47 No0.36219 / 36219P
s ; f Sharp Hobby Knife SPFHA 7Ty IU—<—
@75 7LYFELTERTEET, Seitenschneider
Can be used as plug wrench. Pince coupante Scharfes Bastelmesser SP KNIFE EDGE REAMER
Krezenschluessel — Alicate cortacables Cutter REIBAHLE
Peut-étre utilisé comme clé a bougie. ) Cuchilla de Hobby ALESOIR SPECIAL
Puede utilizarse como llave de bujias / > 2 i HERRAMIENTA TALADRO CARROCERIA
WA —LLYF Lo i
Wheel Wrench = = W JL%REEA
Felgenschluessel ﬁ] \ Rubber Cement
Clé démonte pneus | E3) Gumnr]I—KIeber
Llave de ruedas Awl Colle a pneus FROTARET, B - 15mmORBHNTESTETT,
Spitzahle Cola de contacto No need to pre-drilll Drills neat 1 ~ 15mm holes directly!
Poingon UnerlaBlich, nitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
- Punzén ‘l" Lécher, einfach und sauber!
Un must! Permet de faire des trous de 1 ~ 15mm sans
6:1 ) effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
eecccccccccccccccccccccccccccccccccnns

I THEIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTRDZ EITERLTLIEE WL,

- - N - rr
O OBEEEE  Fh, WELERT 5. ;\\\\\\\\\m g;’ch‘;g‘
Oy NONEEREN DD, ﬂ \ \
. - s AN s
WH—RE, REHB D E LS, BEWKHOD TR | Bon
IRFEIE NN, Mt 1 — Y — 1A% =, £ TTER ‘ Correcto
<IEEW,
O\ LBRAOT LY A XEMEZBNL S ICT 2o /
ReSZICLUTHEDBUBNSHEIITS, Wrong
@TPERE DB EEIE - - - Falsch
M ZHANEL THEMMPEESNBET .
fEHTLIZS W, Mauvais
iU, B@EAERT 2ETHOZ L Mal
EADBENMGLSBEDET,
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Sijamais il y a des pieces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la pieéce a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. @Compruebe la conformidad de todas las piezas.

@ Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhéndler oder an den
Kyosho-Vertreiber in Inrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

Si faltara alguna pieza, contacte con la tienda donde lo adquirio.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht iberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIWIE@EDEL < A> TVWET,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTENS D XITDTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escala
real esquemas en el lado izquierdo de cada paso del montaje.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \ER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

E2 TPEX 3x12mm £ X 3mm TyI¥v—-Fvh E4EV VY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4

ﬂx\\l\\\\\\\\\\\\\\\\\\\\l\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r ! WJ 3mm 3

‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOR—JL
Vis Vis TP F/H 3x12mm S E R Metal Bushing - Ball Bearing ' Pillow Ball
Tornillo allen Tornillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis P 3x1omm Casquillo Metélico - Rodamiento Fotule 5.6mm
Tornillo 3x12mm F/H 5mm ’

HSER £y hER — E)IIIIIIMIID
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREEED RN So funktioniert die Bauanleitung: 5
HEEQRN g ( 5#BAfl Example)

How to read the instruction manual:

P COEETHEMN TR B L ZEDHH,
N O LR, RIR. FERE
TFY FPROERIE. EREEBRW\WTE—

No.MfFiFonTWwEd, ART/I\—V%E
EATBREEF—No.ZSBL T I,

: RABA TS < OY— I A ERASNT

WET, Y—7ITFER L THEIZLTEAED
TLES W, Y=V DK, &=
DOFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K RANRY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illustration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII TRID;EE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

ﬂ SEEEICFEDNTVNEY—Y

ER U THII TSR,

EARU &L SICHEITS,

AIENY 5 & SICHEIIT S,

Pay close attention here! Assemble left and right sides the same way. @-‘: Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite. ’ Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez le cété gauche comme le cété droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.
, BifREEAITEEY 5. ik, ) HSDIRICHIIT S,
Apply instant glue (CA glue, super glue). Temporarily tighten. \@ Assemble in the specified order.
) CA Verwenden Sie Sekundenkleber. Vorlaufig festziehen. @’ In der angegebenen Reihenfolge zusammenbauen.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JTLRERAITEET 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

Vissez temporairement.
Apriete de manera provisional.

XYOAYIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

TR ZED, [Izhvy k33, RE,
Apply grease. Cut off shaded portion. True-to-scale diagram.
Fetten. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.

Appliquer de la graisse.
Aplicar grasa.

E N @ 5] BN

Coupez la partie grisée.
Corte la zona oscurecida.

lllustration a I'échelle.
Dibujo a tamafo real.

palll:= YN 2mmON%Z &1+ % (Bl) o A RDENY MT B,
Must be purchased separately! Drill holes with the specified diameter. ~ Cut off excess.
Das Teil ist nicht im Bausatz enthalten! 2mm Bohren Sie Lécher im angegebenen @. Uberschiissiges Material abschneiden.

Doit étre acheté séparément!
Debe comprarse por separado.

Percez des trous au @ indiqué.
Perfore agujeros con la medida indicada.

Coupez 'excés.
Corte el sobrante.




77 %% / Differential / Gear Differential
Différentiel / Diferencial

4x4mm v FEZR
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

> 5 73 H
Flat surface
abgeflachte Seite
Méplat

[mm ,,,,,,,,,,,,,,,,,,, 3 Superficie plana
®6mm O >

O-ring

O-Ring

Joint thorique
6 4 x10mm ¥ L
Shim
Unterlegscheibe

. Rondelle de callage
(5)8x 16 x 5mm X7 Y > 9

® (7av k/UVH)

(B> —H)
(For center)
(Mitte)

(Pour le centre)
(Central)

Zavk/U¥HA
For front and rear
vorn & hinten

Pour l'avant et I'arriere
Delantero y Trasero

(

(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

— 4x4mm i
| For center
X .
Mitte
Pour le centre
Central

; Arandela
BallBearing [~ )\ 6
Kugellager A
Roulements a billes /
Rodamiento @®25x14mm ¥+ 7 b §
Shaft
Welle
,,,,,,,, 3 Axe 2.5x14mm ™ —
Eje 2.5x14mm
— 3
N Y,
—_— 2 . . . . P ! P -
77 %+ / Differential / Gear Differential | [OM 78> b/ UYH £ y—
Différentiel / Diferencial ’@ X For front and rear X For center
! ©) vorn & hinten Mitte

® (7av k/U¥H)

Y5 —H)
For center)
Mitte)

Pour le centre)
Central)

3x12mm S EX
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm FH @2.5x 14mm >+ 7 b

Dmmmﬂmm Shaft

Welle
(58 x 16 x5mm X7 Y

Axe 2.5x14mm
Eje 2.5x14mm

(For front and rear)
vorn & hinten)

(
(Pour l'avant et l'arriere)
(Delantero y Trasero)

Pour l'avant et |'arriére
Delantero y Trasero

Pour le centre
Central

ZAY R/ tYY—H
Front / Center

Vorne / Mitte

Avant / Pour le centre
Delantero / Central

#50000 - 100000

UV H
Rear
Hinten #3000 - 5000
Arriére
Trasero
TIAAI N0.96753

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferencial

(ZAY ~/UVH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

#3000

3x12mm

Ball Bearing
Kugellager s 3 N
Roulements a billes () smm oY v % B,
Rodamiento O-ring R %%
O-Ring R
Joint thorique EFt,or/ cZnTeFr?) S/
ffffffff Junta Toérica X &+
77777777777777777777 5 (Mitte) @y 3x12mm
(Pour le centre) %
(Central)
2ty MEIZTS (B), B =S DJEICHEII TS, X billl- YN TR ZED,
Assemble as many times as specified. Bl Assemble in the specified order. Must be purchased separately! Apply grease.
Sooft wie angegeben zusammenbauen. In der angegebenen Reihenfolge zusammenbauen. Das Teil ist nicht im Bausatz enthalten! Fetten.
Assemblez aussi souvent quindiqué. Assemblez dans I'ordre indiqué. Doit étre acheté séparément! Graissez.

Repita las veces sefialadas.

Realice el montaje en el orden indicado.

Debe comprarse por separado. Aplicar grasa.

5




3 I £477R v & X / Rear Gearbox / Hintere Getriebegehause| [OM
Carter de différentiel arriere / Caja de transmision Trasera ©)

DVYr7

Rear Differential

Hintere Gear Differential
Différentiel Arriére
Diferencial Trasero

W EEZ T, Ny 7
5 v :/ 1 %%@%? éo
Adjust the backlash

with the shims. QQ ol
Zahnflankenspiel mit

Distanzscheiben justieren
Ajuster I'entre-dents

avec les rondelles.
Ajuste la holgura con

4x25mm

[Q
las arandelas. g;\
< %mwmm
4x20mm TP ZEX 2.6x8mm TPHZEX
TP F/H Screw TP F/H Screw 2.6x8mm
SK Treibschraube SK Treibschraube
Vis TP F/H 4x20mm Vis TP F/H 2.6x8mm
Tornillo 4x20mm TP F/H Tornillo 2.6x8mm TP F/H R R
DW ,,,,,,,,,,,,,,,,,,,, 4 ®8x16x5mm XFUVY  (D8x16x4mm NFULY
””””” 2 Ball Bearing Ball Bearing
. N ) Kugellager Kugellager
4x25mm TPHZEX 13x 16 x 0.5mm * Ls (2 Thick) Roulements & billes Roulements & billes
TP F/H Screw 13x16x 0.3mm ¥4 (% Thin) Rodamiento Rodamiento
SK Treibschraube Shim
Vis TP F/H 4x25mm Unterlegscheibe
Tornillo 4x25mm TP F/H Rondelle de callage
Arandela
—————— 2
4 ') ¥ F£+ R 7 X/ Rear Gearbox / Hintere Getriebegehause > FoREICEY FERZEET 2.
Carter de différentiel arriére / Caja de transmision Trasera Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten

Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes
planas del eje.

8//5x4mm

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\\\\\w fffffffffffff 2

OPERPAY AL
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue) 5y 4mm tv kEX
Vaso Salida Palier (L) Set Screw

] Gewindestift

:I Vis BTR 5x4mm
-

””””””” 1 Prisionero 5x4mm

4x15mm

B 75 DIEICHEII TS, TR ERD, XAV IHZED,
Bl Assemble in the specified order. Apply grease. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Fetten. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.
Realice el montaje en el orden indicado. Aplicar grasa. Aplique liquido fijatornillos.




5 >+ >— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TP ZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H 4x15mm
[ ko
4x15mm

Carter de différentiel avant / Caja de transmision Delantera ©)

E ZH> k¥R o Z /Front Gearbox / Vorderes Getriebegehduse | [OM

Oy s~7T7

Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

> W EEZ T,
Ny IZyya 19,20
ZIRET B,

Adjust the backlash =
with the shims. \j

Zahnflankenspiel mit QQ - \
Distanzscheiben justieren

Ajuster I'entre-dents
avec les rondelles.

Ajuste la holgura con
las arandelas.

4x20mm TPE'XR 26x8mm TPHZEX
TP Screw TP F/H Screw 2.6x8mm
LK Treibschr SK Treibschraube 2 6x8mm
Vis TP 4x20mm Vis TP F/H 2.6x8mm ’
Tornillo 4x20mm TP Tornillo 2.6x8mm TP F/H ®)8x16x5 FUvy  @8xi6x4 Sy
x16x5mm N7 YUY x16 x4mm X7 YUY
‘\v. ,,,,,,,,,,,,,,,,,,,,,,,,
ﬂ‘\\\‘\\\\\‘\\‘\\‘\\‘\\‘\\‘\\‘\\ 2 DW 4 Ball Bearing Ball Bearing
. P Kugellager Kugellager
4x20mm TPHYZER 13x16x0.5mm > L (2 Th!Ck) Roulements a billes Roulements a billes
TP F/H Screw 13x 16 x 0.3mm L (& Thin) Rodamiento Rodamiento
SK Treibschraube Shim _
Vis TP F/H 4x20mm Unterlegscheibe
Tomnillo 4x20mm TP F/H Rondelle de callage (/" )\ || 1
Arandela
ffffffffff 2
W 75 DIEICHAII T 5, TR 28D,
Bl Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.

Realice el montaje en el orden indicado. Aplicar grasa.




7 70Oy hFV7/Rw o X/ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

> ESRHEICEY N\NEXRZEET %,
Firmly tighten the set screw onto the flat surface.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

4x20mm TPHYHSEX OPERPAY AN

TP F/H‘ Screw Joint Cup (L)
S!( Treibschraube Getriebeausgang (L)
Vis TP F/H 4x20mm Noix de cardan (Longue)

Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

4x20mm

¥+ — / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm
Tornillo 4x15mm TP F/H

i 2

4x15mm\% ég/ 4x15mm

X¥OVIEERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.




Carter de différentiel central / Caja central

E & —F+ Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéduse

TL—FFv /-
Brake Caliper
Bremssattel
Plaquette de frein
Zapata freno

TL—F/Cy R (8)
Brake Pad (Black)
Bremsbelag
Garniture de frein (Noire)
Zapata freno (Negra)

3x12mm EX
Screw
LK Schraube
Vis 3x12mm

Tornillo 3x12mm
ﬂI||||||||||||||||||||||| ffffffffffffffff 4

3x12mm

Yy —FT7
Center Differential
Mitte Gear Differential
Différentiel Central
Diferencial central

10mm

approx. 7mm
ca. 7mm

©
O #7mm
©

environ 7mm

o } aprox. 7mm

3x12mm

Carter de différentiel central / Caja central

Y% —F+Rv 7 X/ Center Gearbox / Die mittlere Getriebegehéduse

@0000c00000000000000000000000000000000000000000

A IFERFTEL TWEE A
@) ORGO4%E HE LK L 12X L\,

is not sold separately.
Purchase (1§ ORGO4.

Teil ist nicht einzeln erhaeltlich,
bitte verwenden Sie Teil , ORG-04.

La piece n'est pas vendue
séparément. Acheté ORG04 .

no se vende por separado
Adquiera (1) ORGO4.

@) |Ew)

@b
Q9

(Short)
(Kurz)
(Courte)
(Corto)

_

4x15mm
4x15mm

4x15mm TPHZER

TP F/H Screw F/H Screw
SK Treibschraube SK Schraube
Vis TP F/H 4x15mm Vis F/H 3x6mm

H Tornillo 4x15mm

3x6mm YT ER

TP FH Tornillo 3x6mm F/H

o ER U THII TSR, X AFEA o

=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.




1 1 Y474 > ){—ZX T — /Rear Shock Stay / Hintere Dampferbriicke (> cOREERTEE S Ao A
Support amortisseurs arriere / Soporte amortiguadores trasero These holes cannot be used.
Diese Bohrungen diirfen nicht
3x10mm J:\CRIAN 4x10mm verwendet werden.

Holes for mounting. Ne pa}g utiliser ces trpus.
Dieses Loch verwenden No utilizar estos agujeros.
Trous pour le montage.
Agujeros a utilizar.

S 7

J
N
3x10mm (TP) EA
3x10mm Fv+ v TR 3x10mm TPEX
Cap Screw TP Screw
Inbusschraube LK Treibschr
Vis Vis TP 3x10mm
Tornillo allen Tornillo 3x10mm TP
B - PR ST 1
4x10mm EX 3x12mm TPE X
Screw TP Screw
LK Schraube LK Treibschr
Vis 4x10mm Vis TP 3x12mm
; Tornillo 4x10mm Tornillo 3x12mm TP
@mmxmmmm ———————————————— o | g - 2 &@ 4xiomm
3x12mm 3x12mm
1 2 D1 > AT — [ Wing Stay
Heckspoiler-Halterung / Support aileron / Soporte alerén
3x15mm
[
=

> E X DEFEICER,

Note the types of screws !

Auf verschiedene Schraubentypen
achten !

Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes

tipos de tornillos !

3x15mm TPE X 4x15mm TPE X 4x20mm EX
TP Screw TP Screw Screw

LK Treibschr LK Treibschr LK Schraube
Vis TP 3x15mm Vis TP 4x15mm Vis 4x20mm
Tornillo 3x15mm TP Tornillo 4x15mm TP Tornillo 4x20mm 4x15mm

(o« | japns -2 (OO 2

4x20mm

(2 JER U THII TS, %EEIEIUJ:’BLZ%HIZTéo
=8 Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c6té gauche comme le cété droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

10




U X~ 3> /Rear Suspension / Hintere Aufhdngung
Suspension arriére / Suspensién Trasera

@ =fF »LON—Y
For Left Marked “L”
Links L links markiert
Gauche Marqué “L”
Izquierda "L" marcado

4x12mm

(B5)8x 16 x5mm X7 Y

. @M »ROY—7
| For Right Marked “R” X @
: Rechts R links markiert —— W(/ 70
| Drolte Marqué “R” > Sy
~ . Derecha "R" marcado \w

Ty hEX

Set Screw
Gewindestift

Vis BTR 4x12mm

Prisionero 4x12mm

@3 x46mmRY U1 —EY

G926 x 17mm ¥+ 7 k Screw Pin
Shaft Schraubachse
Welle Vis

Axe 2.6x17mm
Eje 2.6x17mm

Tornillo Pasador

Ball Bearing
Kugellager -
Roulements a billes 5 Xx4mm v hEX 393 x8x2.5mm 55—
Rodamiento Set Screw Collar
Gewindestift Gleitlager
Vis BTR 5x4mm Bague
Casquillo

...........................................

¢ %No.1-S54012 4x12mmaOt v hEX %
. EAYREESHELAREICBED XD,
By using Part No.1-S54012 4x12mm Set Screw,
adjustments for the ground clearance can be made. :
Bei Verwendung der 4 x 12 mm Gewindeschraube «
(Art.-Nr. 1-§54012) kann die Bodenfreiheit justiert werden.
Il est possible d'ajuster la garde au sol en utilisant :
les vis 4x12mm (#1-S54012). .
Utilizando la pieza No. 1-S54012 Tornillo Prisionero
4x12mm, podra realizar ajustes en la altura
con respecto al suelo.

> EEHRER
For adjusting the
ground clearance.
Zur Justierung der
Bodenfreiheit.

. £
: Top Oben
+ Haut Parte superior

T Réglage de la garde
Bottom unten au sol. .
. Bas Parte inferior  Para ajustar la altura. :

> 30 EMDAR—— LRI BT ET,

IRA—ILR—RADEENTEET,

Adjust the wheel base by using the other
spacer instead of .

Der Radstand kann durch Einsatz des
anderen Spacer's fuer Teil 36 justiert werden.

Ajuster I'empattement en utilisant d'autres
entretoises que la piece .

Ajustar la distancia entre ejes utilizando otro
casquillo en vez de (J0).

N

A7 A>3 /Rear Suspension / Hintere Aufhangung
Suspension arriére / Suspension Trasera

@D5x38mm 7Y A RO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

S oD -2

@)7.8mm R—)LTV R
Ball End
Kugelpfanne
Chape
Rétula

O o

Il YN
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

X

9 17mm
approx. 177mm
ca. 177mm

environ 17mm
aprox. 17mm

> IVDHDIANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.
Le cbté avec le déport est le pas inversé.
El lado con la muesca es el lado con
rosca inversa.

J

Doit étre acheté séparément!

Debe comprarse por separado.

M =S OIBICEL T,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

EARLC &S ICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le cété droit.
Realice el montaje de igual forma en ambos lados.

Lg X2

2ty MAZ TS (),
Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

RYE,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.
Dibujo a tamafio real.

2 EEUTHI TS,
=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

11




1 5 Y X~R> 3 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspension Trasera

@Wax78mm 750 I Vv Tk 3x3mm v hER
Flange Shaft Set Screw
Flanschwelle Gewindestift
Axe épaulé Vis BTR 3x3mm
Eje con pestana Prisionero 3x3mm
U ] 1 2
ffffffffff 2
3x10mm F+v7EXR @4 x10x6mm Z kv /t—
Cap Screw Stopper AN
Inbusschraube Stellring

; ) Holes for mounting. HiAA
Vis Bague d'arrét Diese Bohrungen verwenden  For Right
Tornillo allen Prisionero

%mmm Trous pour le montage. Rechts
ffffffffffff 2

Aguijeros a utilizar. Drolte
Derecha
@)7.8mm EEfFR—IL
Flange Ball
Kugel m. Bund
Boule épaulée

ﬂj Roétula biselada

ERIFA
For Left
Links

Gauche
Izquierda

3x10mm

23

1 6 7 A~ ¥ 3> /Rear Suspension / Hintere Aufhangung | [OM
Suspension arriere / Suspension Trasera

@3x25mmRAY YU 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i — -

7.8mm V/RRHR—)L
Ball
Kugel
Rotule 7.8mm

I:[]:I Rétula 7.8mm
,,,,,,,,,,,,,,,,,,,,, 2

:NENWAN

Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

oW =5 DIEICHHII TS, %Eﬁﬁuotit:ﬁﬂﬁ—céo [ a ER U THEII TS,
Bl Assemble in the specified order. Assemble left and right sides the same way. d Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

12




1 7 >+ ~— / Chassis
Das Chassis / Chassis / Chasis

3x10mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

ﬂs\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\m —————————— 1

§/3x10mm

1 8 70y k%> )\—2Z7— [Front Shock Stay / Vordere Dampferbriicke
Support amortisseurs avant / Soporte amortiguadores delantero

:EN AN

3x10mm Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar

3x12mm TPE X 3x10mm ¥+ v 7ERX  4x10mm EX
TP Screw Cap Screw TP Screw
LK Treibschr Inbusschraube LK Treibschr
Vis TP 3x12mm Vis Vis TP 4x10mm
Tornillo 3x12mm TP Tornillo allen Tornillo 4x10mm TP

[ oo - > Emmmm-——— 2 Qm}mﬁm ffffffffffff 4

e N
> CONBFEATEEEA,
These holes cannot be used.
Diese Bohrungen dirfen nicht
verwendet werden.
Ne pas utiliser ces trous.
No utilizar estos agujeros.
J
4x10mm

4x10mm
3x12mm

3x12mm

V EARU &SI TS, [ a ERB U THIITSH.

Assemble left and right sides the same way. =8 Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le c6té gauche comme le cété droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

13




1 9 70Y MY ARY Y 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera

4x10mm Fvv7ER @ LI
Cap Screw For Right
Inbusschraube Rechts
Vis Drolte »RON—7J
Marked “R”

Tornillo allen Derecha
[%Hmwm I ,,,,,,,,,, 4 R links markiert
Marqué “R”

(5)8x 16 x5mm RF7 U "R" derecha
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

-

@ I
Gh2.6x17mm ¥+ 7k For Left
Shaft ! Links
Welle D | Gauche
Axe 2.6x17mm | Izquierda
Eje 2.6x17mm ! <
— 2 @FvoNNT— L —
. Knuckle Collar ! ) .
5x4mm v fhEX Lager | L links markiert
, 2 ) 9
Set S.crew. Bague épaulée de fusée | M ?r_que_ L
Gewindestift Casquillo | L" izquierda
Vis BTR 5x4mm |
Prisionero 5x4mm [H ,,,,,,,, 4 !
,,,,,,,,,,,,,,,,,,,,,,,,, 2 !
[ |
I
I

20 70Y MY ARY Y 3 /Front Suspension / Vordere Aufhangung ®\®
Suspension avant / Suspension Delantera % I

HARIA E_orkLeft
For Right G:Zuzhe
Rechts i
Drolte Izquierda
Derecha

4x12mm £y NEX
Set Screw
Gewindestift 2 ( 5
Vis BTR 4x12mm
Prisionero 4x12mm A\

@3x40mm YY1 —EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

.......................

®Wax78mm 75 0I Vv Tk

Flange Shaft ! %No0.1-S54012 4x12mmot v hER%
Flanschwelle T ERTILESRABRLARICRDET, T
Axe épaulé + By using Part No.1-854012 4x12mm Set Screw, Bottom Unten
Eje con pestana . adjustments for the ground clearance can be made. Bas Parte inferior ¢
+ Bei Verwendung der 4 x 12 mm Gewindeschr. = :
U “ : ei Verwendung de . Ge d_estlz'aulbe > ESEEA
7777777777 > . (Art-Nr. 1-S54012) kann die Bodenfreiheit justiert werden. For adjusting the
: Illest pos&ble d ajt;ster la garde au sol en utilisant ground clearance.
: es Vis 4x12mm (#1-S54012). . B Zur Justierung der
. Utilizando la ple’za Nq. 1-354012 Tornillo Prisionero Bodenfreiheit. :
X B8 A o + 4x12mm, podra realizar ajustes en la altura Réglage de la garde au sol. :
Must be purchased separately! . con respecto al suelo. Para ajustar la altura. -
Das Teil ist nicht im Bausatz enthalten! ettt ettt ttttatetttttattttatetttetatttttettatetbtctnacenaens :
Doit étre acheté séparément!
Debe comprarse por separado.
EHSDIBICHEIITS, V EERUKSICHEIITS, x¥OvIHZEES,
Bl Assemble in the specified order. Assemble left and right sides the same way. Apply threadlocker (screw cement).
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Schraubensicherungslack.
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Appliquer du frein filet.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aplique liquido fijatornillos.

14




2 1 70O kY A~N2 Y 3 [ Front Suspension / Vordere Aufhdngung| [GM
Suspension avant / Suspension Delantera *

> IVDHDZANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde

Le coté avec le déportest le pas inversé.
Lado con rosca inversa.

766.8mm V/\AR—)L
Ball
Kugel
Rotule 6.8mm

[[] Roétula 6.8mm
,,,,,,,,,,,,,,,,,,,,,,, 2

@®3x25mm A7 1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

w—— -2

@3x40mm YY1 —EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

#6mm
approx. 6mm
ca. 6mm

environ 6mm
aprox. 6mm

@6.8mm R—)LT> R
Ball End
Kugelpfanne
Chape
Rétula

O 2

@)5x28mm 7Y v A RO YR
Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

22 >+ >— / Chassis O
Das Chassis / Chéassis / Chasis

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂs\\\\\\\\\\\\\\\\\\\" —————————————————— 1

4 x20mm TP S EX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x20mm
Tornillo 4x20mm TP F/H

ffffffffff 2
4x20mm
W 7S DIEICHEII T 5, V EERU&LSITHEIIT S, (2 ERUTHIITSR,
Bl Assemble in the specified order. Assemble left and right sides the same way. =8 Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

15




23 Y& —FRvy ¥ X /Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja de transmision central

3x3mm v rEZX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

- 2
3x10mm TPER

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

«\\\\\\\\\\\\\\\\\\m —————————————— 4

»EVNEDEFEM,
Use thick one.

I Dicke beachten!
A Utiliser I'entretoise épaisse.

Utilizar el grueso.

24 ATF7Y>Y | Steering
Lenkung / Direction / Direccion

4x10mm EX

Screw

LK Schraube

Vis 4x10mm
[ Tornillo 4x10r2m
|

996 x 10 x 3mm X% JL
Metal Bushing
Lager

Casquillo Metalico 6x10x3mm

ATV THhZ—
Steering Collar
Lager
Entretoise
Casquillo direccion

ol -

3x10mm 7y ¥y —
Washer
Scheibe
Rondelle 3x10mm
Arandela 3x10mm

=W
Short
Kurz
Courte
Corto
> [ = ICER
Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo.

Bague Métal 6x10x3mm (02 5.8mm E'OR—)L (3F)

Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

@ (Omm--

3mmFrAv+tyhk
Nylon Nut
Kunststoffmutter
Ecrou nylon
Tuerca Nylon

Clife

ATFT7IVITEY
Steering Pin @
Lenkungsstift
Axe Direction
Hexagono direccion

4x10mm

@

4x10mm

i

@

3x10mm

( A

(2 JER U THII TSR,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

EE RIS,
Temporarily tighten.

Vorléufig festziehen.
Vissez temporairement.
Apriete de manera provisional.

16




4x10mm > RIEHDEZENLTES,

Remove these screws and
retighten after installing .
Schrauben entfernen und nach
Montage von wieder festziehen.

25 ATF Y | Steering
Lenkung / Direction / Direccidn

3x10mm TPEX

4x10mm

TP Screw Retirer ces vis et les revisser
LK Treibschr aprés avoir installer .
Vis TP 3x10mm Afloje estos tornillos y aprietelos
Tomnillo 3x10mm TP después de instalar €19
fffffffffff 1
3x10mm TPHZEXR
TP F/H Screw N
SK Treibschraube > AEICER,
Vis TP F/H 3x10mm 4 Note the direction.
Tornillo 3x10mm TP F/H - Einbaurichtung beachten.
me ”””””” Notez le sens.
4x10mm E 2 Fijarse en el dibujo.
Screw
LK Schraube ikr;\
Vis 4x10mm 9
‘ Tornillo 4x10mm Lang
(i Lo 1,
‘ argo Short
4x10mm YT ER Kurz

F/H Screw Courte

SK Schraube Corto

Vis F/H 4x10mm

Tornillo 4x10mm F/H
D3
3x 16mm #35 £ 2 Sx10mm (FH) g

F/H Screw

SK Schraube

Vis F/H 3x16mm 4x10mm (F/H)

Tomillo 3X16MMF/H| - — — = = = = — = = & = — o e ——— - -
P R w
3mm FAOVFy 3

Nylon Nut = 0 10 20  30mm

Kunststoffmutter e

Ecrou nylon

Tuerca Nylon #924.5mm
@ 77777777777 o [EI approx. 24.5mm (&) #

NS ca. 24.5mm

F—=\—h>— environ 24.5mm Le coté avec le déport est le pas inversé.
Tapered Collar aprox. 24.5mm Lado con rosca inversa.

Scheibe, konisch N\ J

imdde"le ibn_culfvge 3mm (FAAYF v )
randela biselaga Nylon Nut)

(
(
(Kunststoffmutter)
(
(

B ERDHZHINERY,
»~ The side with the step is a reverse screw.
3@@ Die markierte Seite hat ein Linksgewinde.

Ecrou nylon)

(®e.emm Rl Tuerca Nylon)
Bal . - 7
Kugel ‘ \
Rotule p
Rétula
© 0™ |
3mm  Fvhk

Nut NNV
Mutter Holes for mounting.
Ecrou Diese Bohrungen verwenden.
~ Tuerca 3mm Trous pour le montage.
@ ————————————— 2 [ Aguijeros a utilizar. )

@)6.8mm R—JLTV R (L)

Ball End (L) @)4x40mm 7% 2 MOK > RO,
Kugelpfanne (L) Adjust Rod Note the types of screws !
Chape (L) Gestaenge Auf verschiedene
Rétula (L) Biellette reglable Schraubentypen achten !
Tirante ajustable | Vérifier bien le type de vis
& a utiliser !
< : AN | . |\\\\\\\\\\\\\\\\\\\| 6;9\3 Fijarse bien en los diferentes
———————————————————— mm

tipos de tornillos !

PR <0y v EERS,
- Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

RYE,
True-to-scale diagram.
MaBstabsgetreue Darstellung.

= ERL THITSA.
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!

% EARU LS ICHEILTS,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.

Attention! Avis important!
Preste atencion.

Appliquer du frein filet.
Aplique liquido fijatornillos.

lllustration a I'échelle.
Dibujo a tamafo real.

Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

17




26 I >3 [Engine (D\@
Verbrennungsmotor / Moteur / Motor * Tyvrvazyk @)

Engine Unit
3x4mm £ 2 5x 20mm /s @5 x10x4mm ~F7 > | Verbrennungsmotor
Screw Shim Ball Bearing Moteur
LK Schraube Unterlegscheibe Kugellager Motor
Vis 3x4mm Rondelle de callage Roulements & billes
( m Tornillo 3x4mm Arandela Rodamiento
@7 x1imm Ty —
Washer
Scheibe
Rondelle
Arandela

Ld
U ZR7 /=Y Tl No.1-W701105,1-W7011100D7x1 1xTmm& 7x11x0.5mm%

| ERLBEELTCES L,

| When replacing with spare parts please adjust the space with 7x11x1mm and

: 7x11x0.5mm washers contained in Item No. 1-W701105,1-W701110.

\ Beim Austauschen der Ersatzteile montieren Sie bei dem Freiraum 7x11x1 mm und

] 7x11x0,5 mm Scheiben, die in Teil mit der Art.- Nr. 1-W701105,1-W701110 integriert sind.
| Lors du remplacement avec une piéce détachée, ajuster I'espace avec des rondelles

: 7x11x1mm et 7x11x0.5mm incluent dans la référence #1-W701105,1-W701110.

| Cuando cambie alguno de los componentes por favor ajuste la separacion con arandelas
| 7x11x1mm y 7x11x0.5mm incluidas en el recambio No.1-W701105,1-W701110.

X > (Womnsz(DosicAns,

Inset the short end of into the groove of .
Q ) Setzen Sie das kurzedst[]ck von in dut von ein.
\ = O Insérer le ressort d'embray: dans le trou de .

age
Inserte el extremo corto de en la ranura de .

27 I3 /Engine ®\@
Verbrennungsmotor / Moteur / Motor *

( N e L
PRI D DT ELZH T S, 1{7/7“/13/7')—
Insert a sheet of paper - Engine Assembly
before installing. Verbrennungsmotor
Ein Stueck Papier beim - Moteur
Einbau dazwischen legen! ©> Motor

Insérer un morceau de
papier avant installation.

Inserte un trozo de papel
antes de instalar.

3x14mm Fv¥ v TERX
Cap Screw
Inbusschraube
Vis
Tornillo allen

[Emmmm - 4

4x6mmHYPTER
F/H Screw
SK Schraube
Vis F/H 4x6mm
Tornillo 4x6mm F/H

4x10mm 75V IfF vy TER
Flanged Cap Screw
Stopp inbusschraube Front

Vis épaulé Vorne

Tornillo allen Avant
%mﬂﬁm ,,,,,,,,,,,,,, 4 Delantera

: 4x6mm
5 g

N
SO

4x10mm
(2 FRULTHEI TS, N &S OIRICHEIL TS, *¥AvIHERS, % EARU &S ICHEITS,
=Ml Pay close attention here! oul Assemble in the specified order. Apply threadlocker (screw cement). Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Verwenden Sie Schraubensicherungslack. Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez dans I'ordre indiqué. Appliquer du frein filet. Assemblez le coté gauche comme le c6té droit.
Preste atencion. Realice el montaje en el orden indicado. Aplique liquido fijatornillos. Realice el montaje de igual forma en ambos lados.

18




28 Y4 RA—RK /Side Guard
Seitenschutz / Bavettes de protection / Paragolpes lateral

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\“- ——————————————

29 N 7 Z— / Muffler
Resonanzrohr / Echappement / Escape

3x8mm EX
Screw
LK Schraube
Vis 3x8mm
Tornillo 3x8mm

fffffffff 1

4x4mm EY hER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

3mm 77 Ity bk
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin | B>~ 7 5 —ICHGHOETHIT 2,
N Bend the wire to fit the muffler into position.
\‘ @H fffff 1 Gemaefl Resorohr biegen
= Courber si nécessaire.
Doblar para poder instalrlo en el escape.

%EEIEUJ:’BLC%HTLT%JO %ﬁj\’&ﬁ‘y NER XAV IHZED,

Assemble left and right sides the same way. Cut off excess. Apply threadlocker (screw cement).
Bauen Sie eine linke und eine rechte Seite. Uberschiissiges Material abschneiden. Verwenden Sie Schraubensicherungslack.
Assemblez le c6té gauche comme le c6té droit. Coupez I'exces. Appliquer du frein filet.

Realice el montaje de igual forma en ambos lados. Corte el sobrante. Aplique liquido fijatornillos.

19




Tank / Réservoir / Deposito OEBERTIHLET, -
E\SH 5mm To protect the engine from dirt infiltration, purchase Kyosho's No.1876 Fuel Filter.
Zum Schutz des Motors, den Treibstoff-Filter Best.-Nr. 1876 verwenden.
Afin de protéger le moteur de la poussiére, se procurer le filtre a essence Kyosho réf.1876.
Instale el Filtro de Combustible No.1876 para evitar la entrada de suciedad en el motor

%5**49 >4 | Fuel Tank Q@LYYVEIIVIEINDHISTFDiHIC, FIFEDNo.1876/K 7 1 IL5 —

@w->va>yFa—TF110mmichy b
Cut the () Silicone Tube to 110mm Length.
Silikonschlauch (%) auf 110mm ablangen.
Découper une longueur de 110mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 110mm.

> ERDOEHEITER,
Note the types of screws !

Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis a utiliser !
Fijarse bien en los diferentes tipos de tornillos !

3x15mm TPE'X 3x10mm TPHYZEX @3> F1—790mmicay ~
TP Screw TP F/H Screw Cut the @ Silicone Tube to 90mm Length.
LK Treibschr SK Treibschraube Silikonschlauch @ auf 90mm ablangen.
Vis TP 3x15mm Vis TP F/H 3x10mm Découper une longueur de 90mm de la durite

Tornillo 3x15mm TP Tornillo 3x10mm TP F/H silicone .
ﬂn\\\\\\\\\\\\\\\\\\\\\\“\w- —————————— 2 DW ffffffffffffffff 2 Corte el tubo de silicona (%)) con una longitud
de 90mm.

0 10 20 30 40 50 60 70 80 90 100 110 120mm

31 707K / Radio / RC-Anlage %(zxmmm S
Radio / Equipo de Radio N
Q

2x20mm £ X
Screw LK Schraube
Vis 2x20mm  Tornillo 2x20mm

————————— 1
2x30mm EX
Screw LK Schraube

Vis 2x30mm  Tornillo 2x30mm

Q 2x10mm (iR)
,,,,,,,,, 1 e R .
) < % ‘ E/ (Silver) (Silber)
3_ ;( gmm TPL%(;;' - S e—— N (Argent) (Plateado)
crew relpscnr &

Vis TP 2x8mm  Tornillo 2x8mm TP

2x10mm E 2 (88)
Screw (Silver) RK Schraube (Silber)
Vis 2x10mm (Argent) Tomnillo 2x10mm (Plateado)

3x8mmTPE X
TP LK Treibsch 3x8mm .
Screw RK Schraube Screw relbschr Switch

Vis 2x10mm  Tornillo 2x10mm Vis TP 3x8mm  Tornillo 3x8mm TP Schalter
Gmm ,,,,,,,,,,, 1 «t\\\\\\\\\\\\\\\"‘ ffffffffffff 2 Interrupteur
Interruptor

2x10mm ER

(2 JER U THII TS, (il 2nmDRZE BT B (Bl) o
=Ml Pay close attention here! Drill holes with the specified diameter.
Vorsicht! Wichtiger Hinweis! Bohren Sie Locher im angegebenen @.
Attention! Avis important! Percez des trous dans le @ indiqué.
Preste atencion. Perfore agujeros con la medida indicada.

20




ARV —%ZHmRT %,

) » JORDRAZEESEIC,
v | [om
Sponge = Connect as per radio

32 707K / Radio / RC-Anlage
Radio / Equipo de Radio

Schwamm instruction manual.
Mousse SchlieBen Sie die Servos gemaB
Esponja der Bedienungsanleitung lhrer
— RC-Anlage an.
==
;1“% Branchez selon la notice
ecelver de la radio.

7VTF
Antenna \ / Empfanger

Conecte siguiendo las

ﬁntenne Eecep:eur instrucciones del manual
ntenne eceptor del equipo de radio.
Antena \ J

ARy

Sponge
Schwamm
Mousse
Esponja

POTFINAT
Antenna Tube
Antennenrohr

Tube d’antenne

Tubo Antena

Ny 71—
Battery
Akku

Accu
Bateria

LONYTF—7
Cellophane Tape
.. Klebebeband
Ty Cinta adhesiva
Hook Pin Cinta adhesiva
Karrosserieklammer
unpnle ) B X ARy T ZADFTEMICIE. ARV IEEZAND ERW,
Clip carroceria Better to fill some sponge between radio box and receiver as well as battery.
Empfaenger und Akku zum Schutz in Schaumstoff einwickeln.
"""" 2 Pour une meilleure protection, insérer de la mousse pour caler le boitier porte-piles et le récepteur.

Es recomendable instalar trozos de espuma entre los componentes eléctricos.

33 707K / Radio / RC-Anlage
Radio / Equipo de Radio

ASRNN\

SN

3x10mm TP ZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

,,,,,,,,,,,,,,,,,,,, 4
3x10mm 3x10mm
o ERBU THEII TS, X billl- YN
=Ml Pay close attention here! Must be purchased separately!
Vorsicht! Wichtiger Hinweis! Das Teil ist nicht im Bausatz enthalten!
Attention! Avis important! Doit étre acheté séparément!
Preste atencion. Debe comprarse por separado.

21




@

717K / Radio / RC-Anlage
Radio / Equipo de Radio

A0
Throttle

3x12mm

v LY —R@
Control Servo

Gasservo
Servo de gaz q N
Servo de Gas NN
<z
\ %

\

B 277U TH—iR

Steering Servo
Lenkservo

Servo de direction
Servo de direccién

% 3x12mm

73x10mm

N

Vis TP 3x12mm
Tornillo 3x12mm TP

(F5> 2K 5 —F) f
(For transponder.)
(Transponderhalter)
(Support de puce de comptage.)
(Para el transponder)
3x10mm TPEXR 3x15mm TPEXR -
TP Screw TP Screw »
LK Treibschr LK Treibschr / Cords
Vis TP 3x10mm Vis TP 3x15mm ) _ Kabel
. Tomillo 3x10mm TP~ _ Tomillo 3x15mm TP / Fiches
iz R AN Cables
3x12mmTPE R 3x10mm TPHZEZR A/
TP Screw TP F/H Screw
LK Treibschr SK Treibschraube

Vis TP F/H 3x1

o [

Tornillo 3x10mm TP F/H

ARV 5 —%ERmT %,
Connect the servos to the receiver.
Verbinden Sie die Stecker
Brancher les fiches.

Conectar.

Oomm

-

E

3x15mm

» X DESEICER,
Note the types of screws !

Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes tipos de tornillos !

3x10mm

3x10mm

707K / Radio / RC-Anlage
Radio / Equipo de Radio

3mm

26x10mm TPE X

5.8mm EOAR—)L (i)

© Cmm

@)5.8mm R—)LTVR

TP Screw
LK Treibschr
Vis TP 2.6x10mm

Pillow Ball (silver)

Kugelschraube (silber)
Rotule (argent) 5.8mm
Rotula 5.8mm (Plateado)

aka = D2 Al
Nylon Nut

> EBRDHBHIERY,
The side with the step is a reverse screw.
Die markierte Seite hat ein Linksgewinde.

Le coté avec le déport est le pas inversé.
Lado con rosca inversa.

J

©

B g1

! #J22mm/ approx. 22mm
| ca.22mm/environ 22mm |
' aprox. 22mm '

7
Parallel

Parallel
Parallele Paralelo

Kunststoffmutter
Ecrou nylon
Tuerca Nylon

§

Ball End
Kugelpfanne
Chape

@3 x 40mm FYvrANOYR

Adjust Rod
Gestaenge
Biellette réglable
Tirante ajustable

2 VUL

ULUALLCCCLLLECLLL

o)
|@)
pen;

2.6x10mm

2 EEUTEILTAH. /Pay close attention here!

=l \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion.

kil 3mmO % B (1% (f) o / Drill holes with the specified diameter.

Bohren Sie Locher im angegebenen @. / Percez des trous dans le @ indiqué. / Perfore agujeros con la medida indicada.

22




36 707K / Radio / RC-Anlage @ T ————
Radio / Equipo de Radio , Bend as shown.
< Biegen, wie dargestellt.

Plier comme sur le schema.
Doblar tal y como se indica.

@XOv kLAY kK
Throttle Rod
Gasgestange
Tringlerie d' accélération
Varilla de Gas

Servo Horn \_ Y,
|:> Servohorn
f’ Palonnier de servo

Horn servo g
\
% 20y kbay R

Throttle Rod

Gasgestange
Tringlerie d' accélération
Varilla de Gas

@w»>Ua>vFa2—F10mmich Y k 2mm—_ &
Cut the @ Silicone Tube to10mm Length.
Silikonschlauch @ auf 10mm ablangen.
Découper une longueur de 10mm de la /% /5

durite silicone .
Corte el tubo de silicona @ con /(3

‘ ®
una longitud de 10mm. 9 }
) ® )

@Om
2x8mm Fi

3x3mm

» 1T
Parallel A ( °
Parallel Y @ ( . ‘l

Parallel S\ ——
raee @1 LN 1@

3x3mm vy hEX
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

2mm Ty Iy —
Washer
Scheibe
Rondelle 2mm

2x8mm TPER

TP Screw

LK Treibschr

Vis TP 2x8mm

Tornillo 2x8mm TP
(s oo 1
2TUvY

Spring Feder
Ressort Muelle

@2mm R kv /t—
Stopper  Stellring
Bague d’arrét Prisionero

@]

JL—F0OvR
Brake Rod
Bremsgestange
Tringlerie de frein

Varilla de freno YUY Fa—T5mmichy k

,,,,,,,,,, D) l Cut the @ Silicone Tube to 5mm Length.
Sy N Silikonschlauch @ auf 5mm abléngen.
@2x145mm} YvA9-Hv K Découper une longueur de 5mm de la durite silicone @ .

Adjuster Rod ~ Stange Corte el tubo de silicona (%) con una longitud de 5mm.
Tringlerie  Tirante

[ TNy
,,,,,,,,,, 1 |
Y 5T 5 &S ICHETT S, .:} EhY T B, FTR.
H Ensure smooth, non-binding movement when assembling. v Cut off shaded portion. True-to-scale diagram.
Das Teil muB sich leicht bewegen lassen. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.
La piece doit pouvoir pivoter autour de la vis. Coupez la partie grisée. llustration a I'échelle.
Asegurese que la pieza se mueve suavemente. Corte la zona oscurecida. Dibujo a tamarfio real.

23




37 20wy ML > — A% [ Throttle Linkage Adjustment
Vergaseranlenkung / Réglages de la tringlerie de gaz / Ajuste varillaje gas

<Za—kJI> </\A1 > <7L—% >

< Neutral > < High > < Brake >

< Neutral > < Vollgas > < Bremse >

< Neutre > < Plein gaz > < Frein > 0.3mm
< Neutro > < Maximo gas > < Freno > ~

@ LfAl—V Al

@ Upper Linkage — Rear Brake
Oberes Gest. — Bremse hinten
Tringlerie supérieure — Frein arriére
Varilla superior — Freno trasero

@ TA—7BaY M

s N
> 0.3mmELTICEURWE S I

AO0—RAEECXTHET 2,

Adjust the carburetor with this
screw so it cannot close more
than 0.3mm.

Vergaser so einstellen, dass
ein 0.3 mm Spalt offen bleibt

@ Lower Linkage — Front Brake Ajuster l'ouverture du carburateur
Ur?teresl G.GSF- - Bremse vorn avec cette vis. Toujours laisser
Tringlerie inférieure — Frein avant une ouverture de 0.3mm.
Varilla inferior — Freno delantero Ajustar el carburador con este

tornillo para que no cierre
mas de 0.3mm.

T > Y /Engine %), @), %), B 12/t —VEEFL TWEH Ao N0.92304 HDI7—2 ) —F—%FEAL TR E W,
38 Verbrennungsmotor / Moteur / Motor Key No.@, , and @ are not available as spare parts. Please purchase optional "N0.92304 HD Air Cleaner" instead.
Die Teile @ , @ & @) sind nicht als Ersatzteile erhéltlich. Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.
Les pieces Neo , , et ne sont pas vendues séparément. Pour les remplacer, se procurer le filtre a air, réf. 92304.
Las Piezas No. @ , y no se venden por separado. Adquiera la pieza opcional No. 92304 Filtro Aire.

N0.92304

! @HDIF—7U—F— : -

+  HD Air Cleaner : N 3x10mm TPEX

. ) . TP Screw

. Luftfilter . .

. e s . 4 o LK Treibschr

. Filtre a air . f

*  Filtro Aire ¢ 3x10mm Vis TP 3x10mm
: : ; Tornillo 3x10mm TP
LN i !
. h .

S O — .

No0.96169

@I7—7')—F—71)L(100cc)
Air Cleaner Qil (100cc)
Luftfilteroel
Huile de filtre a aire (100cc)
Aceite Filtro Aire

X R A o N RDENY hT B,

Must be purchased separately! AN Cut off excess.
Das Teil ist nicht im Bausatz enthalten! Uberschiissiges Material abschneiden.
Doit étre acheté séparément! Coupez I'excés.
Debe comprarse por separado. Corte el sobrante.

24




39 %> JX— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

v RNCHEREE, DOHND,

Cover the shaft with cloth

FYNR—EANY
Shock Piston
Déampferkolben
Piston d'amortisseur

Piston

®6.8mm ¥ /K—T VR
Shock End
Kugelpfanne
Chape Amortisseur
Roétula Amortiguador

o

({8 6.8mm K—JL
Ball
Kugel
Rotule
Rétula

@) | - 7o B
(Short) — For Front
(Kurz) — Vorne
(Courte) — Avant
(Corto) — Delanteros

@ ®-vrm
(Long) — For Rear
(Lang) — Hinten
(Longue) — Arriere
(Largo) — Traseros

26x6.8x0.5mm7 Yy ¥—
Washer
Scheibe
Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

26mm +vhk
Nut
Mutter
Ecrou
Tuerca 2.6mm

®|-7AY B
Short) — For Front
Kurz) — Vorne
Courte) — Avant
Corto) — Delanteros

R)-UVH
Long) — For Rear
Lang) — Hinten
Longue) — Arriére
Largo) — Traseros

&)

NN N~~~ o~ o~

before gripping it with pliers.
Schutzen Sie die Kolbenstange
mit etwas Stoff oder Papier.
Pour ne pas rayer avec la pince, protégez
la tige avec du papier ou du tissu.
Cubra el eje con un trapo para

evitar rayar el eje.

0 10 20

30 40

lussabisaabnsstassabissslussolusdissadisssdisnal

G

50mm

| A" AN > UvHE
For Front For Rear
Vorne Hinten
Avant Arriére
Delantero Trasero
#¥8mm #914.5mm
approx. 8mm approx. 14.5mm
ca. 8mm ca. 14.5mm
environ 8mm environ 14.5mm
aprox. 8mm aprox. 14.5mm
| A= PAN:E] > UTH
For Front For Rear
Vorne Hinten
Avant Arriére
Delantero Trasero
g #32mm #342mm
approx. 32mm approx. 42mm
ca. 32mm ca. 42mm
environ 32mm environ 42mm
aprox. 32mm aprox. 42mm
J
70vh~A v A
X2 For Front X2 For Rear
Vorne Hinten
Avant Arriére
Delanteros Traseros

%> )X— I Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

B EXRYETH, AL ZROMNEXETANDS,
Pull down the piston and slowly fill in oil.

Kolben nach unten ziehen, langsam mit Ol befUullen.
Placer le piston en position basse puis remplir

doucement d’huile.

Tire del piston hacia abajo y rellene con aceite.

~4 52 )8—A - )L (#400)
Shock Oil (#400)

Silikondl (#400)
Huile pour amortisseur (#400) ,
° Aceite amortiguador (#400) !

I

O~1mm

EX~Y
Piston
Kolben
Piston
Piston

[=>

>0 %D, @ichst. HanfArILEZEED,

> 55 —EROUEXT

AALINZRT .

Add oil one more time
up to the brim.

Dampfer nochmals bis
zum Rand befllen.

Ajouter de I'huile
encore une fois,
jusqu’au niveau.

Rellene de aceite
hasta el borde.

=

i1

> X L—XICE < M HERRT Do
AL—=XITEH RV E E

I
8\

o< HETE

¥, [NEE LD,

@), =z T3,

Cover the opening of (5),{8 with (8. Wipe away

any excess oil and assemble

and .

AN ZEANET,
Ensure smooth piston movement.
Should a piston not move smoothly.

Then, gently move the piston up and down

to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und
ab, bis keine Luftblasen mehr Im Ol sind.
Puis, actionner doucement le piston de bas
en haut, afin d’éliminer les bulles d ' air.
Ahora mueva el piston hacia arriba y hacia
abajo para eliminar las burbujas de aire.

Ausgleichskappe aufsetzen und Uberschiissiges
Ol abwischen. AnschlieBend die Teile () und [

aufschrauben.

Couvrir l'ouverture de (5 et (5) avec la piece (60.

Retirer I'exces d’huile et assembler les pieces

et .

Cubra el cuerpo de amortiguador @ @ con .

Limpie el aceite sobrante e instale @ y

Der Dampfer muB sich leicht bewegen
lassen, ggf. die Befillung wiederholen.

S’assurer que le piston puisse bouger
doucement.

Asegurarse que el piston se mueve
suavemente arriba y abajo.

X¥OAYVIHIEERS,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

Appliquer du frein filet.
Aplique liquido fijatornillos.

2ty hMEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.

Repita las veces sefialadas.

X balll:- NEC

Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!
Debe comprarse por separado.

25




> 27U VI EESTOE) EAND,
Compress the spring and install (6.
Driicken Sie die Feder zusammen und schieben Sie auf.
Compresser le ressort pour monter .
Comprima el muelle e instale .

41 %> )X— ] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

I
I
(@) - 70> NE ! ED/W
(Short) — For Front \ or Front
(Kurz) — Vorne | Vorne
(Courte) — Avant | Avant
(Corto) — Delantero | Delanteros
I
(F) - U ! DRY::
(Long) — For Rear : For Rear
(Lang) — Hinten , Hinten
(Longue) — Arriére | Arriére
(Largo) — Trasero : Traseros
42 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador <7OYhbk >
< Front >
OV RS VI~ <Vorne >
Front Shock <Avant >
Vorderer Dampfer _ 3x6mm < Delanteros >
Amortisseur avant (
Amortiguadores Delanteros
<Jv >
< Rear >
< Hinten >
< Arriere >

< Traseros >

Y I8—
e Rear Shock

. Hintere Dampfer

e Amortisseur arriere

Amortiguadores Traseros

3x6mm HIEX
F/H Screw
SK Schraube
Vis F/H 3x6mm

[: Tornillo 3x6mm F/H
,,,,,,,,,,,,,,,,,,,,,,,, 4

@3 x25mm Z7Y1—EY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

i —

VEEIEIUJ:’)LC%HE‘Z'C%Q 2ty MEIZITS (),

Assemble left and right sides the same way. Assemble as many times as specified.
Bauen Sie eine linke und eine rechte Seite. Sooft wie angegeben zusammenbauen.
Assemblez le cété gauche comme le c6té droit. Assemblez aussi souvent quindiqué.
Realice el montaje de igual forma en ambos lados. Repita las veces sefialadas.

26




43 5 A &RA—JU / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

> ESIEICYA VP EF TSI X, BEEESH %
BUDDOMU I H. REICEHRZEELET,

> HE5NLHY Y F—ETEEREZENWILTEL,
Clean the tire rims with thinner beforehand.
Klebeflaechen der Reifen und Felgen fettfrei machen!
Nettoyer la surface a coller du pneu avec un papier abrasif.
Limpie cuidadosamente los bordes.

Lift edge of tire and apply small amount of
instant glue all around.

Sekundenkleber wie dargestellt eintreufeln.

Appliquer un point de colle a pneus comme indiqué.

Aplique unas pequenas gotas de cianocrilato.

> JLRRY RIETHEELTY A VTRNAND,
Glue the shaded portion by rubber cement, then insert into the tire.
Mit Gummi-Kleber verkleben

Appliquer un peu de colle sur la partie grisée, puis l'insérer dans le pneu.
Aplique cola de contacto. X4

44 A4V &R —)L [ Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

<70k >
< Front >
<Vorne >
< Avant >

< Delanteros > ‘
‘ =

@RA=IZA Ny Si=F vk
Wheel Stopper Nut

Radmutter
Ecrou de roue <y >
Hexagono rueda < Rear >
< Hinten >
7 < Arriére >

< Traseros >

N

P GBI TEET %, 4 4ty MEZTS (B) o

(XY Apply instant glue (CA glue, super glue). Assemble as many times as specified.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent quindiqué.
Aplique pegamento instantaneo. Repita las veces sefialadas.

Lk

EARULSICHEIT, TLREBAITEEY 5,
Assemble left and right sides the same way. W Apply rubber type glue.

Bauen Sie eine linke und eine rechte Seite. Gummikleber.

Assemblez le c6té gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

27




45 7R7 / Body Shell
Karrosserie / Carrosserie / Carroceria

ONRTrEVIF. BDOKSICHITT

3 x 10mm lsicf\ew BELERDALIETT,
lightl h i h
LA S‘Ig tly pend the body pins as shown
_ in the diagram for easier removal.
Vis 3x10mm Sicherungsklammern zum besseren

Greifen leicht biegen, wie dargestellt.
Courber les clips de carrosserie
comme indiqué.

Tornillo 3x10mm

(-7 :

IBT\Z; 'fP'jf ~ Doble ligeramente las presillas de
ody Fin carroceria para facilitar la instalacion.
Karosserieklammer
Goupille de carrosserie )

Clip carroceria
=22 == B =
J

28



1 K=& (70> K) / Toe Adjustment (Front) / Spurjustierung (vorn)
Pincement (avant) / Ajuste de la convergencia (Delantero)

@7/ O0YRDRSZZEZT. N—ADRENTEFT,
Adjust the front toe by making the tie rod longer or shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la

longitud de los tirantes ajustables.
ﬁ( N

Toe -in

Vorspur

Pincement positif
Convergencia positiva

*+ > /\—FA / Camber Adjustment
2 Der Sturz / Carrossage / Ajuste del Camber
@7 y/\—OY RORIZEZTF v VN\—ABOFENTEET,
Adjust the front/rear camber by making the upper rods longer or shorter.
Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.
Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.
Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud

de los tirantes ajustables.

AT TFv 2 N—
Negative Camber
Negativer Sturz
—— Carrossage négatif
Camber Negativo

ﬁ:RI?):l\ h—7o RIT 1 TFv/N—
B Positive Camber
Spurstange Toe - out Positiver Sturz
Biellette Nachspur Carrossage positif
Tirante Pincement négatif Camber Positivo
Convergencia negativa
7w){—0Ov R
Upper Rod
Oberer Querlenker o
Biellette supérieure \_ JT
Superior
LORE it LORE g LORE JavN/UT B
Length (L) Steering Characteristics Length (L) Steering Characteristics Length (L) Front / Rear Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften Laenge Vorne / Hinten Lenkeigenschaften
Longueur Comportement Longueur Comportement Longueur Avant / Arriere Comportement
Longitud (L) | Caracteristicas Direccién | Longitud (L) | Caracteristicas Direccion Longitud (L) Delanteros / Traseros Caracteristicas Direccion
B<T2 | AFTUVIREERALE |€<T5 | a—FUrrmmores| | [R<TD 7AY k| RTPY Y TRIEEY AL MERICE S,
Longer. EHIcE 3, Shorter. BB, Longer. Front Stgering becpmes milder.
laenger Steering becomes milder. | kuerzer. Enters corners more laenger. Vome weicheres Einlenkverhalten
Allonger. | weicheres Einlenkverhalten | Racourcir. | aggressively. Allonger. Avant Entrée de virage plus agressive.
Alargar. Entrée de virage plus agressive| Acortar. direkteres Einlenkverhalten Alargar. Delanteros | Conduccion més suave.
Conduccion mas suave. Train avant plus neutre. KIF 4T EpIN— v J=F YUY THPRICI VI THTRDPT {7 B,
N ek Entrada en curva mas agresival Positive Camber Rear \?v:irigt;reer %f L?pb$%ﬂ$6m0fse when entering corners.
Toe -in Toe - out Positiver Sturz " Hlnlt‘en L'accroche des pneus arriére en entrée de virage est
Vorspur Nachspur 8arrossage pgsmf Arriere moins efficace.
Pincement Pincement amber Positivo Traseros | peor agarre de las ruedas en la entrada en curva.
positif négatif "<TB 7O0vh | A=F VY ITMRORIENREL 85,
Convergencia Convergencia Shorter. Front Enters corners more aggressively.
Positiva Negativa kuerzer. Vorne direkteres Einlenkverhalten
Raccourecir. Avant Train avant plus neutre.
. . Acortar. Delanteros | Entrada en curva més agresiva.
py4Oy RORSF, EARACIKTZZ L,
Ensure that the length of both left and right tie rods is the same. FATATFVIN— Phd A=+ VY TPBICU TV IAVHRIRDIC 8B,
Sie Spurstangen muessen auf beiden Seiten gleich lang sein. Negative Camber Rear Gives rear tires more grip when entering corners.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque cété. Negativer Sturz Hinten weniger Grip in Kurven
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica. Carrossage négatif Arriere Les pneus arriere ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

P7vk—Oy RORSIE. EARLICT 2T &,
Ensure that the length of both left and right upper rods is the same either by
unscrewing or by tightening the set screw.
Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.
ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque coté.
Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

3 H5 / Ride Height / Bodenfreiheit
Garde au sol / Ajuste de la altura
Q@ HURT7—LDEY NERDFFAZR TERDRENTEET,
Adjust the front / rear ride height.
Justierung der Bodenfreiheit vonr & hinten.

Réglage de la garde au sol avant et arriere
Ajuste de la altura delantera y trasera.

AL YF (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)
Clé Hexagonale (2mm)
Llave Allen (2mm)

E=r=) vy hER
Ride Height Set Screw
Bodenfreiheit Gewindestift
Garde au sol Vis BTR
Altura Prisionero

Povy—EFRFAICEE, BWMERLT. RICH> < DES LK, £EDRHN

FERFICHEIC D LS ICRET S &

Place the chassis on a level surface and lift the front of the model. When setting down
the model again, check if both front wheels touch down at the same time.

Modell auf eine ebene Platte setzen und vorne anheben. Darauf achten, dass die
Raeder gleichzeitig auf der Platte aufsetzen, ggf. Einstellung korrigieren.

Placer le chassis sur une surface plane, puis vérifier en levant le chéassis par le
millieu que les roues droite et gauche décollent du sol simultanément.

Coloque el modelo en una superficie plana y levante la parte delantera. Compruebe si
las dos ruedas delanteras tocan el suelo al mismo tiempo al bajar el modelo

#No0.1-S54012 4x12mm Ot v NEXADNRETT,
(M ~—y [H.14~—y H] 288.)
Requires Part No.1-S54012 4x12mm Set Screw (Refer to P11 and P14)
Erfordert 4 x 12 mm Gewindeschraube (Art.-Nr. 1-S54012)
(beachten Sie Seite 11, Baustufe und Seite 14, Baustufe )
Vis 4x12mm (#1-S54012) nécessaires (se référer a P11 et P14 ).
Se necesita el tornillo prisionero 4x12mm (Ver P11 y P14 ).

EENTH 2,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s’abaisse.
Menor altura.

Tty hERZELOHZ,
Screwing in the set screw.
Gewindestift im Uhrzeigersinn
En vissant la BTR.
Apretando el prisionero.

Y MNERZDBZH B,
Unscrewing the set screw.
Gewindestift geg. Uhrzeigersinn
En dévissant la BTR.
Aflojando el prisionero.

BHahkh's,

Ride height becomes higher.
Mehr Bodenfreiheit.

La garde au sol monte.
Mayor altura.

29




ARYEZAMY— (AT a>) &ERATBIES / In case of using Stabilizers (optional parts)

Einbau von Stabilisatoren / Barre anti-roulis (vendue séparément) / Instalacion Barra Estabilizadora

@ 0YhcAE  IFW104 7O0Y KAXFEZAH—tY K ®\@ B 49 LIS D/ — Y HIFW104ICE Y h SN TWET,
For Front IFW104 Front Stabilizer Set * Use optional parts No.IFW104.
Vorne IFW104 Stabilisator, vorn IFW104 ist nicht serienmaeflig im Lieferumfang enthalten.
Avant IFW104 Barre anti-roulis avant (KIT) Utiliser l'option réf. IFW104.
Delanteros  IFW104 Barra Estabilizadora Delantera Utilice la Pieza Opcional No.IFW104.
Y > ( \
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube )
Rotule Vis 3x12mm /
@ Roétula Tornillo 3x12mm ?
———————————————————————— 2
ﬂI|||||l||||||||||||||||| 2 4 ©

Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

O

27 ER—IL (8R)
Stabilizer Ball (Silver)
Stabi-Kugel (silber)
Rotule de B.A.R. (Argent)
Rétula (Plateada)

5.8mm R—)LI> K (S) ’w

T 3x10mm

3x10mm £y kR 3x12mm
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEX

Set Screw

Gewindestift

Vis BTR 3x3mm

Prisionero 3x3mm
- 2
3x4mm Y hEX

Set Screw

Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6x8mm TPHZEXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

2.6x8mm

DAL TEREL T, [ & \

Use it as indicated. = 3x4mm

Montieren, wie dargestellt. J

Assembler comme indiqué. 2.6x8mm \

Instalar tal y como se muestra. /% @

3x4mm e
2.6x8mm
(2 ERLU THEII TS, | HSDIRICIHI TS, V EARU &S ICHEIIT 3, o AET 5L SICHEILT S,
=8 Pay close attention here! [l Assemble in the specified order. Assemble left and right sides the same way. Kl Ensure smooth, non-binding movement when assembling.

Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

30




" PR IF117 UP R ESAHF—t v k ®\® B @9 LD/ S — Y BIFI7ICE Y kIR TUWET,
For Rear IF117 Rear Stabilizer Set * Use optional parts No.IF117.
Hinten IF117 Stabilisator, hinten IF117 ist nicht serienmaeflig im Lieferumfang enthalten.
Arriére IF117 Barre anti-roulis arriere (KIT) Utiliser I'option réf. IF117.
Traseros IF117 Barra Estabilizadora Trasera Utilice la Pieza Opcional No.IF117.
» » ( \
5.8mm R—JL 3x12mm EX
Ball Screw 3
Kugel LK Schraube D)
Rotule Vis 3x12mm /
Rotula Tornillo 3x12mm
@ """""""""""" 2 ﬂIl||||||||||||||||||||||
5.8mm R—JLT> R (S)

Ball End (S)
Kugelpfanne (S)
Chape (S)
Rétula (S)

o '

ZAZER=IL(8)
Stabilizer Ball (Black)
Stabi-Kugel (Schwarz)
Rotule de B.A.R. (Noire)
Rotula (Negra)

3x10mm Y AER
Set Screw
Gewindestift
Vis BTR 3x10mm
Prisionero 3x10mm

3x3mm v hEXR
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x4mm Y hEX
Set Screw
Gewindestift
Vis BTR 3x4mm
Prisionero 3x4mm

2.6 x8mm TP ZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 2.6x8mm
Tornillo 2.6x8mm TP F/H

2.6x8mm
NN
>0 AL THEAL £ N \ -
Use it as indicated. ’ @ Xamm
Montieren, wie dargestellt.

\\\
Assembler comme indiqué. 2.6x8mm

Instalar tal y como se muestra. /% 9
3x4mm e

2.6x8mm
= ERUTHIITAH. W %5 DIEICHHII TS, % EARU LS ICHEILIT, o A#HT 2L SICHEIT,
=8 Pay close attention here!  ©s8 Assemble in the specified order. Assemble left and right sides the same way. KB Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez dans I'ordre indiqué. Assemblez le coté gauche comme le c6té droit. La piéce doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Aseglrese que la pieza se mueve suavemente.

31




1osApeas 0°e OIN ONYHIINI

B SRS / NOILYHOdHOO OHSOAM 8102 WbiAdoD ©

WozzzdI EL)

aseldl

L-2€1dl

< soJasel]
salopenbijowy >
< 9JaIe Inassiowy >
< Jaydwe( aJouIH >

1226
< s0yg Jeoy > - /aLerdI[)
S=MA&AN>

<eJosel] >
< alouy >
<UusUIH >
< Jeay>
<AnN>

(H/4)wwgxe

(H/A)wwoxe

(dDwwgxe

SSvdI @0y

< Inajop >
< JojowsBunuualiqiap >
< aulbug >

N <ALAT>

< IOJO\ >

SSy4I Q0 —Z
GINDZ00HAI N WA
WIwQ | Xg @ V‘l\/‘ @@

WozzedI ¢l

<olpes ap elen >
<olpel Janjog >
<xog QY >

< xog olpey >
<YL AMEXK>

N
N

N
N

<[eluad [erouaIayip op ele) >

< [BAJUBD [S1UBIDHIP Bp Joue) > e

//A asneyebageliar) aleiw aiq > e
AY

(H/4 dL)WwG Xy
(H/4 dD)wwoixe

(dL)wwoixe 154
(Hwworxy

<
m_w»rEEo_.xm __

WOeeed|

(/4 4L) w (H/4 dL)wwogxy

Masee4l G5

(H/4 dL)WwG Xy

d1)wwoLxe -

1< (2) oieuejpQ > -
i <(g)weay> <

| < (g) auiop >
1

I

I

U

< (g) uoiq4 >
<@N<gc>

< JUBAE Jnassiuowy >
< Jaydwe( JaiapIop >

< )ooyg juoi4 >
< =\ &N<OcC>
(H/4)wwoxe

< (1) oselueRQ >

<(1) eny >
< (1) sulop >
< () woi4> <
<(H)N<oc>

< xoqueax) Jajue) >
<SYLGAMAF—L£7T>

<olpey ap elepueg >
< olpes aune|d >
<aje|doipey ai1q >

< aje|d olpey >

3031dS3a

331v103 ANA

ONNNHOJIFZSNOISO1dX3
M3IA d3d01dX3 EiE @

32



482E / Exploded View / Explosionszeichnung / Eclaté / Despiece

78> b/ Front/Vorne @ 97039-40
Avant / Delantero -7

<7Arvk)> 0 @)MA305

< Front (1) >

< Vorne (1) > Ax10mm— -
< Avant (1) > @)97039-40 -

IF221 < Delantero (1) > %@

<7AOYcTF7 >
< Front Differential >

< Vorne Gear Differential >
< Différentiel Avant >

< Diferencial Delantero >

4x20mm(TP F/H)

4x20mm(TP F/H)

2.6x8mm(TP F/H)

244 -

@IF127
Y
@Tm’ ‘\‘ N
3x10mm(TP)

1
I

4x20mm(TP)

@) IF244

__£D—(0)IF54

@)97039-40

@) IF125 69 1F7 g»smsmmu:/m $4x10mm(Cap) p
e
s (46)97039-25
o\ {®wo202
BRGO05 @ i
@ Q\ @l»

©7)1F221

33)IFW107GM

GHIF110 / IFW107GM ,
7
e
7
e
5x4mm ’
Y

7

e
7 Qe
4 3mm
. &
e D). @wo141 !

7
7
_______________________ ’ IFZSS%
~
N
N

(@%)97052 / IF288

0 2
: Front/(2|\)i > 3X16mm(F/H)—E

< Vorne (2) >
< Avant (2) >
< Delantero (2) >

—IF128

C 97052 / IF288
S

33




X717 L — b / Radio Plate / Die Radioplatte
Platine radio / Bandeja de Radio

I
I
2.6x10mm(TP)—§ X
¥ i
: i
1 ! N
3x12mm(TP) 1 Q
@szzvsﬁ% x1zmm(Te) @o2213—Q
i
I
ol

frpr
-
r%\ QYFM371 / IF289

N
N

3x12mm(TP) —

2x8mm(TP)

IF27B / IF289

({)1F27B / IF289
(9 1F27B / IF289

X ARy 2 Z | Radio Box / RC Box
Boitier radio / Caja de radio

(@92638 ’ @F1358

\\\\\
IF135;3\;(_?? i //;
92638—%\\\?4?51/: ,
NS

\,

%ZXSOmm

@ (%) F/X—VERFELTWE A
is not sold separately.
Teil ist nicht einzeln erhaeltlich.
La piece n'est pas vendue séparément.
no se vende por separado.

34




. [F/I—VERFEL TWEE A, ORGO4%E BELWKSDHLEE W,
is not sold separately. Buy ORGO04.

4 —FVRv 7 R/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

Teil ist nicht einzeln erhaeltlich, bitte verwenden Sie Teil , ORG-04.
La piece n'est pas vendue séparément. Acheté ORG04 .
no se vende por separado Adquiera ORGO04.

@) ORGO4

oL

3x10mm(TP)

p=1

©)IF135B

@) IFe78—

3x3mm

8
|F132@

< Center Differential >
< Mitte Gear Differential >
< Différentiel Central >
< Diferencial central >

IR ; (258),259),60 & /N—YERFTEL TWERE Ao
T2~/ Engine / Verbrennungsmotor .%%_17_7 'J&:f—%z{i% U< S,
Moteur / Motor Key No. @ and are not available as spare parts.

Please purchase optional "N0.92304 HD Air Cleaner" instead.

Die Teile @&),29),@) & @) sind nicht als Ersatzteile erhaltlich.

eeccccccecccocccen, Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.
3x10mm(TP F/H).°. 3x10mm(TP) Les piéces N° @ et (&0 ne sgnt p‘asAverldues séparément.
%e Pour les remplacer, se procurer le filtre a air, réf. 92304.
Las Piezas No. @ y no se venden por separado.

Adquiera la pieza opcional No. 92304 Filtro Aire.

. 92304-1/
*., 92304-2

®

1-W701110

@) IF203 / (7x11x1mm)

IFW143

.....-IF53/97053 =
) “a?%
- @)97053  (QHIF203

{1)97035-13

35




)47 / Rear / Hinten
Arriere / Trasera

%,
&Y

4x15mm(TP) @ IF244

(46)97039-
;‘TD
N \ i
Q

@)IF144

25

< Rear Differential >

< Hintere Gear Differential >
< Différentiel Arriere >

< Diferencial Trasero >

4x20mm(TP F/H)

2.6x8mm(TP F/H)

1 -

! == ’@—4x10mm

1

! IF121 AN 3x10mm(Cap) 4x15mm(TP)
! (97002 B

i 3x12mm(TP)
1

|

1 —_

! 0 4x10mm <Uv7 7>

1

1

1

1

1

1

1

(®IF124B
Prey

50

- 4x25mm(TP F/H)

)

-
[

N

%

@0IF119

N

(5)BRG005

@

_-D—30IF114B
: IF110/ IFW107GM

e
@—@IFW107GM
6)\
BRG005 ?

5x4mm

7

97039-46

36




77 %+ / Differential / Gear Differential
Différentiel / Diferencial

@/4x4mm

D—@ IF402
X

<7AYN/UVTT >
< Front / Rear Differential >
< Vorne / Hintere Gear Differential >
< Différentiel Avant / Arriere >

< Diferencial Delantero / Trasero >

3x12mm(F/H)

BRG005

<tEVHy—FT7T >

< Center Differential >

< Mitte Gear Differential >
< Différentiel Central >

< Diferencial central >

AE%)
Q.
I 3x12mm(F/H)
é BRGO05
% . IF104
C

4> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador
Frr T T E T E e E e EEEE e E e EE s A

<70v 7y i—> W5352GM <Uvsvi—>  W5351GM

< Front Shock >

< Vorderer Dampfer >
< Amortisseur avant >
< Amortiguadores Delanteros >

IFW140-02({50)

(59 IF232-01
)
_ &
T (B woz202

< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

IFW149-02({5))

1
1
1
L —®MT113-01
)
o
» ({®wo202




ARFIN—"Y SPARE PARTS

% FOR JAPANESE MARKET ONLY.

JACVE4 AR (F— No. & A [ K ESH =Y AA (F— No. & A% | ESh
Part Names Quantity (Fitk) Part Names Quantity (Fi¥R)
BRGO0H| Shiakt Bearing (ox10¢4 ) dpes)| D X 4 1000 | | IF148 | S50 Gaar (460 @x1 400
BRGOUS| St Bearing (61606 ) 2000} | 8 X 2 650 | | IF203 | £ \ihdel (GX24Wih Colieh | ® @ x 1500
SRGU120| Goen Boaring (b1t ee) | @ X2 800 | | 200 | Ziort Unper Piaie (Blecy | 550
FMOT1 | age Set x2 300 | | IF207 | G oS (Neeen Us SpoRrs] T X3 @x4 @ x 1| 1200
IF7 Iz_n\jciléb;:r; éo{lja?(Zp%;))\) x4 800 IFB2'29 I;(ajcjliz PLTaIe 'EB(|ZCE) 77 @ x1 800
IF21 uﬁﬁe{BZ‘vﬁl&e\ébaﬁTef%f’T) X1 1200 TR gﬁ;ﬁjlfn’ﬁiﬂgf (gl(ajcf)w) @& x 1 1000
F35 | Siomng v~ x2 450 | | IF218 | ot L) L iapca atice)| © X 2 700
IF54_| @ S Tapos Ball Gpog) |2 300 | | IF221 | G Aem (L. FiOB) |8 €1 1000
IFS5 | 7 g Tapor Ball Gpog) | ® %2 300 | | "2 | Mol Nt (Cummetapes) | B x4 700
IF102 | Ziforontal Bevel Set @xz @Ox4 | 00| |r2es | gt binal iy | BB 1000
IF103 | Bierontia Case ® B x1 500 | | "2 | o er i Piste (Blacky | @ X 400
IF104 | Cortor Difirentin shatt | %2 800 | | "53| rckpitc rrs sl FeRIONEQE) | DB BBBx2 | 1400
IF106 | 953 Bovel Gear (4379 |21 2500 | |83 | Biapivaam (o1 o4pes | @x4 400
IF108B] Ersine oun (st lor o128)| 6 X 2 600 | | 233 | Zin o upontan ot IERNONED)| 10 X 2yt e 2| 700
IF110 | &7 pin x4 200 | |IF2348] 3 Lo S IEEMONED) 0 X 2 iy ot en 2| 700
"3k | Sispeneion piate o1 (Biagk) | 2 B x 1 550 | | "B | s BT ANFERONED | 50 X 4000
IF1148) fionr Hab Currier ®x1 @x2 | 550 | [IF243B| oo b AGNEO RACE spec) B X 2500
IF119 | Rogr Weel Shaft x2 750 | | 244 | Fano i (srommines) | © @ x2 Jamiidaxe| 400
IF121 | i Stay E 500 | | IF284 | s taaniontosTeTan | ©® @ @x 1 @x2 | 600
IF123 Zp‘;ér\as_uJ:p;éiEn‘yArm Set @ @x2 x4 700 IF286 f-\l;r%yé:J_efngﬁsFtDF\Iyoz(?S%t;ébll/FiEn\/t/%zcé\)) B x2 900
IF1248] Siapencion Holder @ @x1 550 | | IF287 | oy At o SRtz | &) X 2 1000
IF125 | Univoroal Swing Shat (Front) | & X2 3200 | | IF288 | 78 g Sot (Staetiandommy | B x4 Bx2 700
IF127 ’Bmé\er_ @ x1 300 | |IF2s9 |} ;g - ;G(NyEB)(NEO) % x4 1200

IF128 g;;/?;jejr\s_e:c v h x 1set x2| 1300 Sxamm Set gctrexw x4
"5 | Staerng Piete @ack] | @ 600 | | 1F290 | £10 ioim Pl (oa.0/2p08) @ X 2 700
IF131 | Sontor Difterental Mount x1 500 | | "G\ | For Shode Sty (NFERNO VE it 69 X 600
IF132 | Brae Gam Sot x1 @x2 | 650 | | "G | s dioo ey INRERNG Ve unmar| 8 X 1 800
IF193 | Brate Dok " x2 550 | | IF351 | S S oo pshiprrrST AR ® X 3 500
IF134 g;;;éﬁjggﬂt vk @ x4 6)x2 1200 | | IF402 |27 /B\e’;é"ge;%ejt ('}\A(P'\gg)g) @ x2 550
IF1358) Agoauer Box oY | o] | 2| Z LR T8 G o) | @2 950
®x2 ®®xs IF455 | Wing Washe (Gunmetazposhipg)| @ X2 300
a2 IFS02 | Toree Rod Set (vE) |8 1 450

2x8mm TP £'2 IFB114| 7aL-Yavi7 &y MNEO3OTI/ 7)b-)| BEERGER T «

248mm TP Sorew T1 | Decoration Body Set (NEO3.0/T1/Blue)| Completed body 6300
IF1378 FU8) Tank (12500) @@x1 @x2 | 1800 | PR ol NEOB e Compioted body’ | 6300
II:-1137 \Bﬁé}l?afohn Protection Rubber x4 200 ":GF:\SI)g2 ieﬁxéﬁgémgzé?(éﬁzr#e{aﬁ/d/fgc);)) x4 WEB
IF142 | el Witanh (7| ol Wirenen fymm 1| 500 | IFTo01| E EGSR I BE @ @xe 2000
IF1438] Gontor Shatt (Leositpe) | 450 | [IFWS3| 326 Zicio spring (1.00) | @3 400
IF144 | S Shatt @x2 650 | [IFWS4B] 3o e it (orSG e sl | © X 400
IF145 | Eroni Hab Carvr X1 750 | |G| Whee! Hib (Gunmetaiapes)” | B 8 x4 1100

38




1’\0 7’ \o—“/ SPARE PARTS % FOR JAPANESE MARKET ONLY.

Servo Horn Set (2pcs)

=Y AR (F— No. & A [k ESH ACEA AA (F— No. & A% | ESh
Part Names Quantity (Fi1R) Part Names Quantity (Fitk)
IFW140| 7> /8—>+ 7 b (53) 26mm 7y Y= BRRLF 2 — 7 (2.4x6x1000mm)
-02 | Shock Shaft (53) X2 2.6mm Washer 2| 800 92213 | Fuel Tube (2.4x6x1000mm) @ x1 700
26mmFAOYFY b 92304 HDTF7—7)—7— @) @ @ @ @D 800
2.6mm Nylon Nut HD Air Cleaner B @ x 1
220mm FAEZ 230mm FAEZ 3x10mm TP H# S EX >
2x20mm Screw 2x30mm Screw 3x10mm TP F/H Screw X
774ARA=)7=/{=aLy ey b Ixtiximm 7y v — 92304 |HD T7—7 JU—F—ZRV Y
IFW143 Fly Wheel Tapered Collet Set @ x1 7x11xtmm Washer 450 -1 HD Air Cleaner Sponge @ x2 650
I05mm 7 57— 92304 [HDI7—0U—F ARV IUN |y 4 1000
7x11x0.5mm Washer -2 | HD Air Cleaner Sponge (4pcs) X
IFW149| 7> /8— + 7 ~ (63) 2.6mm 7y Yv— WAY77-Y31 Y N TRIE2 N
-02 | Shock Shaft (63) @x2 2.6mm Washer 800 92515 | Muffier Joint Pipe (2pcs) & x2 1000
26mmFAAVFy k 2Fv7EY (10 A)
2.6mm Nylon Nut 2 92638 | gnap Pin (10pcs) x 10 200
GTY75— TARITL—F/IXy K2 A)
1G004 | GTMuffler x 1set 1500 | 92696 | Brake Disk Pad (2pcs) x2 300
%4 ¥5%7> MNEO ST RACESPEC/ST-RR Evo) NT7Z7—XT7—2A)
IST13 | Wing Mount (NEO ST RACESPECIST-RR Evo) X1 400 92703 | Muffler Stay (2pcs) x2 300
R—ILZY K580 (12 A) 7.8mm EEfFR—)L (4 A)
LA43 | 5 gmm Ball End (12pcs) x12 300 92843B| 7 gmm Flanged Ball (4pcs) x4 500
6.8mm ER v ~ N=RTL=%F4ZVF (/YT ARAL JAN)
MA305| 6 8mm Pivot @ x4 900 92985 | Hard Brake Lining (Non asbestos/4pcs) © x4 400
MT113| §/8=77/%=Y%y b (MFR/INFERNO NEO R) ) 13x16x0.15mm /s SUS(10 A)
-1 | Stock lsic Pats Set (WFRINFERNO NEO R)| ® @ x2 1400 96772 | 13x16x0.15mm Shim SUS (10pes)| 19 @ 450
PEPIDPZIZTEDPPIPN 5x20x0.2mm > 15 (5 A)
ORGO4{ jicone O-Ring (P4/Orange) 10pcs | &0 X 10 200 96774 | 5x20x0.2mm Shim (5pes) | D X5 300
PEPIDNZICTEDPPPIIERN ARV v 7 MM4x27Tmm/6 A /BS107)
ORGO8| gjicone O-Ring (P6/Orange) 15pcs | & X 15 400 | 97001 | goyel Shaft (4x27mmibpes/BS107)| @ X 6 600
FIvAROY R(M) KT 1 E>(1.6mm/10 A /FM29)
OTW12| Agjustable Rod (M) x2 300 97002 | Bogy Pin (1.6mm/10pcs/FM29)| @ X 10 250
M3x6 T—/\—T v v — I7-9Y=1=-7575-(2 A /BS124)
WO0141V| \3x6 Tapered Washer x 10 450 97017 | Air Cleaner Adapter (2pos/BS124)| @0 X 1 750
6.8¢ AF—J)LIR—IL(10 A) 97035 | 77y FAIL(13T/BB 51 7 /IFW46)
W0202| 5’8, Steel Ball (10pcs) x 10 700 13| Clitch Bell (137/BB-Type/IFwas)| {2 X 1 2200
W5351| 7> /{—t vy h @ @ ® @ 3900 97039 | 27U 12—~ (3x25mm/4 N)| g o 4 350
GM | (MAD CRUSHER/INFERNO NEO) x2 -25 | Screw Pin (3x25mm/4pcs)
Shock Set 26mm 7 r— 97039 | 27U 2 —E> (3x40mm/2 A)
(MAD CRUSHER/INFERNO NEO) | 5 6mm washer x2 -40 | Screw Pin (3x40mm/2pcs) x2 400
2.6mm Fv k 97039 | 27 ) 12—V (3x46mm/2 N)|
26mmNut X2 -46 | Screw Pin (3x46mm/2pcs) x2 400
w5352\ Ev S R7Zyav oty s |6 @ & @& @ @ N75-A2Ty M2A-2875R 5N
GM | (S/NEO) x2 | 3200 | |97045| it Gasket (21-28 Classispes)| &0 X B 1200
Big Bore Shock Set (S/NEO) | 2. 6mm 7w sv— 07052 | 88MM R—ILIYKBA/1296) g g 400
2.6mmWasher X 6.8mm Ball End (8pcs/1296) X
2.6mm Fv k 3PCADC 7 ZvFYa—tvh
26mmNut X2 97053 | 3pC ADC Clutch Shoe Set D x3 900
7w+ —(M7x11x1.0/5 A)
HWT0IT10] \yasher (M7x11x1.0/5pcs) | &0 X 5 200 HBRRL TR INEDET. EDBE. RE/ISEIRASNTLET,
s S ote that some parts are not sold as spare parts! / Einige Teile sind nicht einzeln erhaeltlich!.
1284 IEHE\TB aflb((S?é%% ({S) A) X8 200 Attention ! Certaines pieces ne sont pas vendues au détail./ /Algunas piezas no se venden por separado.
1701 | A7—ARTy7(M/ 77y )18 A
BK | Color Strap (M/Black)18pcs x 18 250
NT=TFVTFEFvvTYE(EA)
1708 | Color Antenna (Black/4pcs) @ x4 500
39514 | 71U ¥ (¥ =mR—JLRA)
-1 Spring for Manifold x1 350
KE21SP T ¥~ Assembly
74031 | KE21SP Engine X1 WEB
G/ O—>7>2(74904)
74905 | G_Glow Plug (74904) x1 800
Syncro KR-331 {5t (B M)
82135 Syncro KR-331 Receiver @ x1 5000
Ny 7 =1L —(Syncro B /3 E)
82141 Battery Holder (Syncro / 3pin) B x 1 400
24 v F (Syncro. Z{E#E /3 EY)
82142 gyitch (Syncro for Receiver / 3pin) ®x 1 500
H—7R KS-5031-09MW H—Rik—>ff
82273 | Servo KS-5031-09MW Dx1 g SenoHon | 6000
82976 J—mmR—rty (2 A) @ @x2 500

39




VYA AIL SILICONE OIL

SIL

200000

% FOR JAPANESE MARKET ONLY.

VAGE2
Part Names

Y A7 )L#200000 (40cc)
Silicone Oil #200000 (40cc)

SIL
300000

3 I A )L#300000 (40cc)
Silicone Oil #300000 (40cc)

SIL

500000]

Y Q74 )L#500000 (40cc)
Silicone Oil #500000 (40cc)

EN
Description

(#iR)

T 7R
for diffs. #1300

ACAE A IACAE AE  [kEff
Part Names Description | (Fitk) Part Names Description | (k)
SIL | Y 3> A )L#100 (40cc) SIL | Y J> 7 )L#900 (40cc)
0100| Silicone QOil #100 (40cc) 0900| Silicone QOil #900 (40cc)
SIL | &Y 3> A )L#150 (40cc) SIL | ¥ 3> A )L#1000 (40cc)
0150] Silicone Oil #150 (40cc) £600 1000| Silicone QOil #1000 (40cc)
SIL | ¥ J> 7 JL#200 (40cc) SIL | &Y 3> )L#1100 (40cc)
0200/ Silicone QOil #200 (40cc) 1100| Silicone Oil #1100 (40cc)
SIL | ) a7 )L#250 (40cc) SIL | ¥ 3> 7 )L#1200 (40cc)
0250/ Silicone Oil #250 (40cc) 1200| Silicone Oil #1200 (40cc)
SIL | > a7 )L#300 (80cc) SIL | ¥ 3> 7 )L#1300 (40cc)
0300-8| Silicone Oil #300 (80cc) 1300/ Silicone Oil #1300 (40cc)
SIL | 2> )L#350 (80cc) SIL | &Y 3> )L#2000 (40cc)
0350-8| Silicone Oil #350 (80cc) 2000/ Silicone Oil #2000 (40cc) F7H £600
SIL | Y a7 JL#400 (80cc) SIL | ¥V 327 )L#3000 (40cc) | | for diffs.
0400-8| Silicone Oil #400 (80cc) 3000| Silicone QOil #3000 (40cc)
SIL | > avAIL#450 (80cc) SIL | &Y VA JL#4000 (40cc)
0450-8| Silicone Qil #450 (80cc) &) —H8 4000/ Silicone QOil #4000 (40cc)
SIL | > a>7)L#500 (80cc) | | for shocks. SIL | ') 3> 7 )L#5000 (40cc)
0500-8| Silicone Oil #500 (80cc) 5000 Silicone Oil #5000 (40cc)
SIL | Y a7 )L#550 (80cc) SIL | ¥V 3v7 4 )L#6000 (40cc)
0550-8| Silicone Oil #550 (80cc) £1100 6000 | Silicone Oil #6000 (40cc)
SIL | > a>A)L#600 (80cc) SIL | YU 3VA 1 )L#7000 (40cc)
0600-8| Silicone Oil #600 (80cc) 7000| Silicone Oil #7000 (40cc)
SIL | &Y > A )L#650 (80cc) SIL | Y374 )L#10000 (40cc)
0650-8| Silicone Qil #650 (80cc) 10000| Silicone Qil #10000 (40cc)
SIL | > a7 )L#700 (80cc) SIL | Y YA IL#15000 (40cc)| TR 800
0700-8| Silicone Oil #700 (80cc) 15000| Silicone Oil #15000 (40cc)| for diffs.
SIL | > a7 )L#750 (80cc) SIL | &Y J> A JL#20000 (40cc)
0750-8| Silicone Oil #750 (80cc) 20000| Silicone Oil #20000 (40cc)
SIL | ~'J a7 )L#800 (80cc) SIL | &Y a7 )L#30000 (40cc)
0800-8| Silicone Oil #800 (80cc) 30000| Silicone Oil #30000 (40cc)
SIL | Y a7 )L#850 (80cc) SIL | ¥ Y7 JL#40000 (40cc)
0850-8| Silicone Oil #850 (80cc) 40000| Silicone Oil #40000 (40cc)| | =7 £600
SIL | ¥ Y74 JL#50000 (40cc)| | for diffs.
50000| Silicone Qil #50000 (40cc)
SIL | ¥ 3y JL#60000 (40cc)
60000| Silicone Oil #60000 (40cc)
SIL | Y av#1JL#100000 (40cc)
100000| Silicone Qil #100000 (40cc)

40




P4

OPTIONAL PARTS

s FOR JAPANESE MARKET ONLY.
*($EM (HiR) T

55

s

N=RX4Y¥y+Y—(NEO RACE SPEC) SP7OY M9V IX\—=AF—(MP777) SPUYHYIX\—ZXF—(MP777) RT7IY>J7L—k(FIL—)
Hard Main Chassis (NEO RACE SPEC) SP Front Shock Stay (MP777) SP Rear Shock Stay (MP777) Steering Plate (Blue)

No.IF241 %4900
N—=R517
Hard type

5) & 3,
Replaces (5.

No.IFW305B %2500

&3,
Replaces §9).

No.IFW306 %2800

&M,
Replaces 6).

No.IFW126BL %1800
N—=R517

Hard type

Q) &3,

Replaces ©@7).

N=K7yR=7Y2 MY K (RF=1V/702 0 2A)
Hard Upper Adjust Rod (Steel/Front/2pcs)
No.IF286 %900

N—=R&517

Hard type

@) £ 55,

Replaces &)).

~

Taini ol

y

e

N=K7yR=F52 ANy K (RF=IbfUT/20)
Hard Upper Adjust Rod (Steel/Rear/2pcs)
No.IF287 %1000

N—=R517

Hard type

@) &3,

Repla?es ).

ZOYRRFIEZA =Y L
Front Stabilizer Set
No.IFW104 @1000

Ay ho0-)LzWz3

Prevent chassis rolling of front.

UVYRZEZ1H—ty k
Rear Stabilizer Set
No.IF117 @1000

Uvron—ILzmz3s
Prevent chassis rolling of rear.

AZN=HNRLVTY 78 (70V 1)
Universal Swing Shaft (Front)
No.IF125 @3200
¥No0.97037-14HDHE,
*N0.97037-14 need this item.
@D &3,

Replaces @0), @7).

A=N—HIty5—vv T~ (R)
Universal Center Shaft (R)
No.IFW13 %1600

@), & 3o

Replaces @), @).

f%ﬁ

ZI—F T 46T
Spur Gear 46T
No.IF105 %1900
AF—ILE

Steel made

(13 &35,

Replaces (19).

IVIYRIIYNAR—Y—
Engine Mount Spacer
No.IF107 %600

@ &%,

Replaces @).

347 541 —IL (2PH)
234 Flywheel (for 2P)
No.IF109 %1500

@, & =k,
Replaces @9), ¢i).

959FRI(14T/BB 917 [IFW4T)
Clutch Bell (14T/BB-Type/IFW47)
N0.97035-14 %2200
259FAI(15T/BB 447 /IFW133)
Clutch Bell (15T/BB-Type/IFW133)
N0.97035-15 %2200 @t?@o
%No.BRGOOT #'E, Replaces (.
*No.BRGOO1 need this item.

3PC 774 A=IFy MG S+ 7 MA/1 A /IFW54)
3PC Flywheel Nut (for SG-Shaft/1pc/IFW54)
No.IFW54B %400

e,
Replaces ({0).

e &l

Y=~ K (0S-RZ, Picco, / /X0 ¥Y)
Manifold (0S-RZ, Picco, Nova Rossi)
N0.39514 %3000

A7V T (R=k—ILKA)
Spring (for Manifold)
N0.39514-1 %350

v =ik—JLK (0S-RX, RG, RF)
Manifold (OS-RX, RG, RF)
N0.39516 %3000

NI F—ART—
Muffler Stay
N0.92511 %600

73N
Replaces (8.

3PC Y3y FARAFY>J(1.00)
3PC Clutch Spring (1.00)
No.IFW53H %400
3PCUZvFAR7U>%7(0.95)
3PC Clutch Spring (0.95)
No.IFW53M %400

&R,

Repla)z;es .

3PCY3vFARA7Y>45(0.90)
3PC Clutch Spring (0.90)
No.IFW53S %400

&M,
Replaces ({09.

41



A7

32 /\—" OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.
KIS (i) TTo

\f° Ve

FWEFyIN7=L(L/R Tvyafd)
Aluminum Knuckle Arm (L/R With Bush)
No.IFW332 %9500

Ty (FNIFyINT—-LE[4N)
Bush (For Aluminum Knuckle Arm/4pcs)
No.IFW332-01 %500

&3,

Replaces §9).

ZILEFvIIT—L(L)
Aluminum Knuckle Arm (L)
No.IFW332-L %4800

67 &%,

Repla?es ®.

PZILEFvIILT7—AL(R)
Aluminum Knuckle Arm (R)
No.IFW332-R %4800

(RSN

Replaces ©6).

"L

\)

ﬂ rEee

BPCHD ZIVZU Sy Fya— AF-MIvir-7yva(€yF5V-Rl4N)
3PC HD Aluminum Clutch Shoe Steel Shock Bush (For Big Shock/4pcs)
No.IFW339 %1600 No.IF346-04 %900

@) &3,
Replaces ().

FANIZANIU=Ty92(EyT50I-R 4 N)
L/Weight Shock Bush (For Big Shock/4pcs)
No.IF346-04LB %1200

FIK—ER >
Shock Piston

&F2A
2 each

Ev 9> 18—(IF349, IS105) A
For Big Shock (IF349, IS105)

FIN—EZX R (¢ 1.2x6 7})
Shock Piston (¢ 1.2x6 Hole)
No.IF347-126 %500
FYIR—EZRM>($1.2x8 77)
Shock Piston (¢ 1.2x8 Hole)
No.IF347-128 %500
FYI—EZX MY ($1.3x5 7%)
Shock Piston (¢ 1.3x5 Hole)
No.IF347-135 %500
FYI—EZR L2 ($1.3x6 V)
Shock Piston (¢ 1.3x6 Hole)
No.IF347-136 %500
FYIR—EZXMV($1.3x8 77)
Shock Piston (¢ 1.3x8 Hole)
No.IF347-138 %500
FYIR—EZ b2 (P 1.4x5 %)
Shock Piston (¢ 1.4x5 Hole)
No.IF347-145 %500

Eyg5IR=27925(8) 54 M= 1-1.4]L=10)
Big Shock Spring (S/Light Blue/7-1.4/L=70)
No.IF350-714 %1100
Eyy9vI=27Y2% (8] 7= [1-16/L=10)
Big Shock Spring (S/Blue/7-1.6/L=70)
No.IF350-716 %1100
Eyg5vI=27")5(81 7)Y [8-1.4/L=10)
Big Shock Spring (S/Green/8-1.4/L=70)
No.IF350-814 %1100

€y I 1=27)05(8] 54 M) = [8-1 6]L=10)
Big Shock Spring (S/Light Green/8-1.6/L=70)
No.IF350-816 %1100
Ey75v18=27")25(8] =71 /9-1.6/L=10)
Big Shock Spring (S/Purple/9-1.6/L=70)
No.IF350-916 %1100
EyvT9vI=27Y29(8] 74 b /10-16/L=70)
Big Shock Spring (S/White/10-1.6/L=70)
No.IF350-1016 %1100

EvITIIR—=ZATIVY
Big Shock Spring
&F2A

2 each

Ev Iy vI—H

For Big Shock

SPHYIR—ERNY
SP Shock Piston

&F2A
2 each

Ev 9 >18—(IF349, IS105) A
For Big Shock (IF349, IS105)

FYI—EZR L2 ($1.2x8 7N)
Shock Piston (¢ 1.2x8 Hole)
No.IFW405-128 %600
FYIR—EZXMV ($1.3x8 77)
Shock Piston (¢ 1.3x8 Hole)
No.IFW405-138 %600
FYIR—EZ b2 ($1.4x8 X)
Shock Piston (¢ 1.4x8 Hole)
No.IFW405-148 %600

., Ly

oO 4 ®OO?). S s
@ 8 o 2o .e« e:o:o'
@O Z () @O °° oo

522

s“:&

HD 3=F 1 Y59V 1\=t b (M/55/MP9)
HD Coating Shock Set (M/55/MP9)

No.IFW470 %7000 No.IFW471 %6800

FILZH FILZH
Aluminum Aluminum
Ty hk Tty bk

1 set 1 set

HD 3=F 12749V 1\=ty M(S/47/MPY)
HD Coating Shock Set (S/47/MP9) Big Shock Set (M/For ST-RR Front)

EvY5 1=ty MM ¥4 Z /ST-RR 70> M)

No.IS105 %6200

%No.IF346-04 'K E,
*No.IF346-04 need this item.

EvIIIIN—RTIVT
Big Shock Spring
&F2A

2 each

Ev Iy iN—H

For Big Shock

Ey79v1=27) 25 M 54 b 7= [8-1.4]L=84)
Big Shock Spring (M/Light Blue/8-1.4/L=84)
No.1S106-814 %1100
Eys9v18=27Y 25 M 7))~ /8-1.6/L=84)
Big Shock Spring (M/Blue/8-1.6/L=84)
No.1S106-816 %1100
EvTyVI=27 05 M 5= [9-14/L=84)
Big Shock Spring (M/Green/9-1.4/L=84)
No.1S106-914 %1100
Ey951=27" 25 M| 54 MU= [9-1.6/L=84)
Big Shock Spring (M/Light Green/9-1.6/L=84)
No.1S106-916 %1100
Ey79v1=27Y 25 M/ 1t=71) /10-1.6/L=84)
Big Shock Spring (M/Purple/10-1.6/L=84)
No.1S106-1016 %1100
EyT9vI=27Y 5 M K74 b [11-1.6/L=84)
Big Shock Spring (M/White/11-1.6/L=84)
N0.1S106-1116 %1100

YA VY RTF—NT—

vAvY

Wing Stay Collar Wing
No.IFW7 %900

FILSH @ 5,
Aluminum Replaces @).

@) &3,
Replaces @1).

DAY 7 (R4~ /MP9)
Wing (White/MP9)
No.IF401W %1100

VAV (TZv Y [MP9)
Wing (Black/MP9)
No.IF401BK %1100

VA2 (ERT)—> /MP9)
Wing (Fluorescent Green/MP9)
No.IF401KG %1100

VAT (ERAL VY /MPI)
Wing (Fluorescent Orange/MP9)
No.IF401KO %1100

42



A7 3>I8—Y OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

* (3 (H5) T

—t

o

et

|

- —

..

F4yYakA=Ib(4 A/ KT4 N /MP9) AKA1/8 \¥—BEVOTA=IL(K741 b /4 A)
Dish Wheel (4pcs/White/MP9) 1:8 Buggy EVO Wheels White (4pcs) *1:8 Buggy |I-Beam Soft

No.IFH004W %1800

No.AKA24003W %1600

1/8 1\%—-Beam(V 7 b 2 A)S 1 v +—ft

No.AKA14001SR %2400

TAyVamkd=lb4 N/ ExALYY IMPI)  AKA1/8 NF¥—BEVORA =)L (1A= /4A) 1/8/t%- -Beam(R-/t-=Y 7} 2 NS4V +—1t
Dish Wheel (4pcs/Fluoresecent Orange/MP9) 1:8 Buggy EVO Wheels Yellow (4pcs) % 1:8 Buggy I-Beam Super Soft

No.IFH004KO %1800
&R,
Replaces (7).

No.AKA24003Y %1600

&R,
Replaces ().

No.AKA14001VR %2500

@, @&z,

Replaces (7)), @).

1/8 "¥—-BEAM(Y 7 b 2 N) 917D
% 1:8 Buggy I-BEAM Soft (Tires Only)
No.AKA14001SXB %1800

178/t~ CITYBLOCK(Y 7 b /2 \)S 4 ¥ +—ft
% 1:8 Buggy City Block Soft
No.AKA14002SR %2400
1/8 /1= CITYBLOCK (R=/t=Y 7 b 2 A)S 4 V=1
% 1:8 Buggy CITYBLOCK Super Soft
No.AKA14002VR %2500

@ &%t
Replaces (7).

1/8 /%= IMPACT(LL R=/8=Y 7 b 2 \)S 1 v 1 =ft
% 1:8 Buggy IMPACT (Super Soft-Long Wear) W/RED
No.AKA14007QR %2600

1/8 /%% = IMPACT(Y7 b /2 A) 5170

% 1:8 Buggy IMPACT Soft (Tires Only)
No.AKA14007SXB %1800

1/8 /8%~ IMPACT(9Y7 b 2 NS4 F=ff  1/8/tF~ IMPACT(LL Y7k /2 NS 1 v+~

*1:8 Buggy IMPACT Soft
No.AKA14007SR %2400

1/8 /%%~ IMPACT(2=1%=" 7 2 NS 1 v 3~}

No.AKA14007XR %2600
1/8 115~ IMPACT(LLZ 74 7L /2 NS4V +—ft

1/8 /5%~ GRIDIRON I1(V 7 h /2 A)S 4~ +~f} 1/8 %%~ GRIDIRON II(/ 7} /2 A) 71 7 D&
#1:8 Buggy IMPACT (SOFT-LONG WEAR) W/RED 4 1:8 BUGGY GRIDIRON Il SOFT W/RED INSERTS % 1:8 BUGGY GRIDIRON Il SOFT (NO INSERTS)

No.AKA14013SR %2400
1/8/1%= GRIDIRON Il(&=/t="/ 7 2 A)§ 1 v+ =

*1:8 Buggy IMPACT Super Soft %18 Buggy IMPACT (MEDIUM-LONG WEAR) W/RED 4 1:8 BUGGY GRIDIRON Il SUPER SOFT W/RED

No.AKA14007VR %2500

@, @&z,
Replaces @ .

No.AKA14007ZR %2600

No.AKA14013VR %2500

@, ez,
Replaces (7)), @).

No.AKA14013SXB %1800

1/8 /%= GRIDIRON II(LL Y 7} 2 \)S 1 v F~ft
1:8 BUGGY GRIDIRON Il (SOFT-LONG WEAR) W/RED
No.AKA14013XR %2600

AKA1/8 N¥=R E=IRK1VF=(V7h J4N)
% 1:8 Buggy Shaped Insert Soft (4pcs)
No.AKA34001S-4 %1800

&R,

Repla?es @).

Tire Prep Cloth

AKA 54 PEERIVR(1/1081/8 %= 8 A) AKA §4IXUF(2/2.5/3/3.5/4/45mm) %4 ¥/ OR (EERLER /10 A)
AKA Tire Mounting Bands 1:8/1:10 (8pcs) AKA Multi-Tip Tire Punch

No.AKA44002 %500

No.AKA44007 %1200

Tire Prep Cloth (10 packets)
No.AKA58001 %600

AKAT>+V(L)

AKA Short Sleeve Black Shirt (L)
No.AKA98101L %2200

AKAT >vY (M)

AKA Short Sleeve Black Shirt (M)
No.AKA98101M %2200

AKAT ¥+ (SM)

AKAT >+ (XL)

AKA Short Sleeve Black Shirt (XL)
No.AKA98101XL %2200

AKA T ¥+ (XXL)

AKA Short Sleeve Black Shirt (XXL)
No.AKA98101XXL %2200

AKAOIAD T vV

AKA Short Sleeve Black Shirt (SM) T-Shirt With AKA Logo

No.AKA98101SM %2200

AKA Baseball Cap (Black)
No.AKA98102 %3800

AKA X—Z2R—=)LF v v 7(BK) AKA Snp Back Cap(BK)

SR ——
S =

‘\h:". =
-
S

AKA 7—RFZTy bovY(L)

AKA Flat Bill 3D Puff Logo Snap Back AKA Black Hoody Sweat Shirt (L)

No.AKA98102FSB %3800

No.AKA98104L %6800
AKA 7—RfRATYy k¥ vV (M)
AKA Black Hoody Sweat Shirt (M)
No.AKA98104M %6800

AKA 7—RfRIv b¥ vV (XL)
AKA Black Hoody Sweat Shirt (XL)

No.AKA98104XL %6800

AKA ZR>HY—=FHh—IL(L)
AKA Sponsor Decal Sheet (Large)
No.AKA98201 %800

43



Y/ OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.

* (37 (H%) T

AML—KY—7—(¢3.05)
Straight Reamer (23.05)
No.YKW001 %2800

3mm R¥ v v TREY—IL
Smooth gaps 3mm holes.

ARL—KY—7—(¢4.05)
Straight Reamer (24.05)
No.YKW002 %2800

4mm RF¥ v v THHEY—IL
Smooth gaps 4mm holes.

KANAI TOOL Screw Driver (Flat/6mm)
No.YKW003B %2200

ZNZThEY NOERFTOHLET,
There is a bit single article of a spare.

KANAI TOOL ¥4 +ARZ4/\—(6mm) KANAITOOL ¥4+ K74 /\~(4mm/AV%)

KANAI TOOL Screw Driver (Flat/4mm/Long)
No.YKW004B %2000

ZThZhEY FOBRTEDHDET,

There is a bit single article of a spare.

KANAITOOL ¥4 K54 /\=(3mm/ A¥4)
KANAI TOOL Screw Driver (Flat/3mm/Long)
No.YKWO05B %1700

ZnZhEY NOERFTOHDET,
There is a bit single article of a spare.

KANAITOOL 73 2 K 54 /\—(No.1)
KANAI TOOL Screw Driver (No.1)
No.YKWO006B %2100

3~4mm 75 RAEZBEY -l
Tool for 3~4mm Phillips screw

ZNZThEY NOEZFTOHLET,
There is a bit single article of a spare.

KANAITOOL 752K 54/8=(No.2) TEARA—ILL>F(1/8 1 X)
KANAI TOOL Screw Driver (No.2) T-Wheel Wrench (1/8 Size)
No.YKW007B %2200 No.YKW008 %3200

2~2.6mm7SRAERAY—-IL "L —ILFy NEY—=IL
Tool for 2~2.6mm Phillips screw Tool for Wheel nut

ZNZThEY NOERFTOHLET,
There is a bit single article of a spare.

ZI%F(5.5-7.0)
Spanner (5.5-7.0)
No.YKWO011 %1600

Z1%F(6.5-8.0)
Spanner (6.5-8.0)
No.YKWO012 %1600

KANAITOOL 6 &L F K54 1\=(1.5mm)
KANAI TOOL Hex Wrench Driver (1.5mm)
No.YKWO015B %1700

3mmty hEZREY—IL
Tool for 3mm Set screw

ZNZThEY NOEZFTOHLET,
There is a bit single article of a spare.

No.YKWO015BPB %2200 No.YKW020B %1800

3mmty hEZREY—IL
Tool for 3mm Set screw

3mmAY I REZAY =L
Tool for 3mm Hex screw

ZThZhEY FOBRTEDHDET,

ZThZhEY FOBRTZDHDET,

No.YKW020BPB %2200

3mmAY I ZRERBAY—IL
Tool for 3mm Hex screw

ZThZNEY FOBRTFDHDET,

KANAI TOOL =/l ¥ M54 /t=(1.5mm) ~ KANAI TOOL 6 &L »F K51 /%—(2.0mm) KANAITOOL i=Jbitd ¥ kK54 /t=(2.0mm)  KANAI TOOL 6 &L ¥ F K 54 /—(2.5mm)
KANAI TOOL Ball Point Driver (1.5mm)  KANAI TOOL Hex Wrench Driver (2.0mm) KANAI TOOL Ball Point Driver (2.0mm)  KANAI TOOL Hex Wrench Driver (2.5mm)

No.YKW025B %1800

3mm F¥v¥ v 7ERAY—IL
Tool for 3mm Cap screw

ZThZhEY FOBRTZDHDET,

There is a bit single article of a spare. There is a bit single article of a spare.

There is a bit single article of a spare. There is a bit single article of a spare.

KANAITOOL E I (6 & /2.5mm)
KANAI TOOL Bit (Hex / 2.5mm)
No.YKW025B-1 %1000

ARTH
Spare

KANAITOOL i=Ji4 ¥ bR 54 /8=(25mm)  KANAITOOL 6 &L > F K54 /\—(3.0mm)
KANAI TOOL Ball Point Driver (2.5mm) KANAI TOOL Hex Wrench Driver (3.0mm)
No.YKW025BPB %2200 No.YKWO030B %1900

3mm Fv v TERBEY—IL 4mm Fv v TERBEY—IL
Tool for 3mm Cap screw Tool for 4mm Cap screw

ZNZThEY FOERFTOHLET, ZThZThEY NOERTOHLET,
There is a bit single article of a spare. There is a bit single article of a spare.

KANAI TOOL E' k(6 £ /3.0mm) KANAI TOOL ii=JbiiiA  h K 54/5=(3.0mm)

KANAI TOOL Bit (Hex / 3.0mm)

No.YKWO030B-1 %1100

ANRTH
Spare

KANAI TOOL Ball Point Driver (3.0mm)
No.YKWO030BPB %2200

4mm Fv v TERBY—IL
Tool for 4mm Cap screw

ZNZThEY FOERFTOHDET,
There is a bit single article of a spare.

KANAITOOL iy 4 Z K 54 /8= (5.5mm)
KANAI TOOL Box Driver (5.5mm)
No.YKWO055BXB %2400

3mm >y cAY—IL
Tool for 3mm Nut

ZNZThEY NOERFTOHLET,
There is a bit single article of a spare.

KANAITOOL iy 72K 54 /%=(7.0mm) Z/¢F++&v k (5.5-7.0/6.5-8.0)
KANAI TOOL Box Driver (7.0mm) Spanner (5.5-7.0/6.5-8.0)
No.YKWO070BXB %2500 No.YKW102 %2900

4mm Fv AV -V
Tool for 4mm Nut

ZNZThEY NOERFTOHLET,
There is a bit single article of a spare.

44



*7

N

v

32 /\—" OPTIONAL PARTS

% FOR JAPANESE MARKET ONLY.
KIS (HKR) T

i

(

'
)

KYOSHO ARy v LY IL—(14g) EHAMZy7(M)rITO—
KYOSHO Special Glue (14g) Strap (M) (Fluorescent Yellow)

No0.96154 %700

B iEEH
Instant Glue

No.1701KY %250

18 A
18 pcs

I7—%9Y—3—#4)L(100cc)
Air Cleaner Oil (100cc)
N0.96169 %800

Oy 7%4 k (F3&E /10cc)
Loctite (Medium Strength/10cc)
N0.96178B %1200

Ov7%4 k (F#%E /10cc)
Loctite (Strong Strength/10cc)
N0.96179 %1200

XY DEHBELE(10cc)
Screw cement. (10cc)

BR7 1LY —

Fuel Tank Filter
No.1876 %1000
BROIZZY vy R7Ib
Shuts out dirt from fuel

7ZA4R1—=ILLVF
Flywheel Wrench
No.80951B %1200

734 RA—ILOMSA VA
Wrench Set.

7 21—I)LiR> 7 500cc

Fuel Bottle 500cc
N0.96424 %1500

SRRHEHR Y 7
aid for fueling

SPFAI7ITYyIV—-N—TFR
SP Knife Edge Reamer Plus

8 F 1—7(2.4x6x1000mm) SPFA7ITyIU—<T—
Fuel Tube (2.4x6x1000mm) SP Knife Edge Reamer

N0.92213 %700 No.36219 %1800 N0.36219P %2000
@ 554, T 1 DFRAGICRE T 1 DG ICRE
Replaces @. Best tool for holing bodies. Best tool for holing bodies.

A=97—-249—2.0AYA> 2200 3
Spark Booster with ORION 2200

No0.36216S %2600

A=97=29=20(3vF 1 Y3y x=9-1t)

Spark Booster 2.0
No.36215 %1800

T—R9—Fvr—Ivr—20
Booster Charger 2.0

No0.36217 %1900

VIWFRI=F—HRY IR 2.0 HP—FEX—F—MiNiTFR

Multi Starter BOX 2.0 Thermo Meter PLUS KYOSHO Original

No.36209 %7800 No0.36207P %2800
FEIEMBT Y Y IVRER
Noncontact digital thermometer

Ev hiRy IR

Pit Box

No.80461 %6800
TRRMICRE

Good for storing tools
P4 X [ 420x240x330mm
Size / 420x240x330mm

Ev kiky 22 DX
Pit Box DX
N0.80460 % 16000
Y—=ILiRy I X
Tool Box
N0.80462 %1800
IN—=YiRy IR L
Parts Box L
N0.80463 %1800
IK=YRyIAM
Parts Box M
N0.80464 %550

=YKy IS

Parts Box S

N0.80465 %150
IX—=YiRy I XSS
Parts Box SS 3A
N0.80466 %400 3 pcs

KYOSHO ¥+ Y >¥/)X\y2 S KYOSHO v+ U2y M KYOSHO +U>JIIXvI L
KYOSHO Carrying Bag S KYOSHO Carrying Bag M  KYOSHO Carrying Bag L
No.87613B %5500 No.87614B %7500 No.87615B %8500

45



EXFybh - UVT:-09I%— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

mE Lo AB |k mE mA AB kEM mf A kEM
No Parts Names Quantity| (#t#k) Parts Names Quantity| (k) . Parts Names Quantity| (%t#k)
Cring. Frmges Mot (e s
111 | S Araoitriopeg 1opes| 200 [1aseEN | 3 sy | 95 | 200 | [1-sasnnar | T S o tope) [109es| 400
(o8 g HUSSS 1) Fo o | 9955 [ 400 [ 1:800010T| gt D ey 10pcs] 400
1015 | £ Piro(er 5/10p00) 10pcs{ 150 | | ISNA| 1 tirs ) P o (aoceiny| 8PS | 400 | 15080121 | o g ey 10Pos| 400
116020 | £ B T o topesy 10pcs| 150 E Koo froged syt O01ST | g aeraranae) | 89S | 400
146025 | £ i s 2110p0e) 10pcs| 150 | (1S e s 4pos [ 300 | | () 3,5 7R
116030 | £ pirc 5 0r10ps) 10pcs| 150 | (VOB Lttt oty (o ot | 4905 | 300 | [1:812008H | B vartomes " [100es| 250
16040 | £ e oiopes) 1opcs| 150 | [ L iy 4Pos [ 300 [1-stzn0si| B arropes)  [10Pos| 300
16050 | £ B T opeey topcs| 150 | | (mmmmmm g ST2505H  Bton Soron s o 0p) |10P75| 400
116080 | £ A R or1opes) 10pcs| 150| | 1-snasoa | L L SNSRIy [1oves| 200 | [rstaoasH| g e [100es| 300
1070 | £ hireles o) epos | 150| | 1-s0as0s | g S AREIIIN  [romes| 200| - [rstaanen| g S e [100es| 300
1100 | £ Ao e 10.00p00) epos | 150| | 1-s0ae0s | T g S AREIIIN  [1ones| 200| - [rstaammn| g SR e arromes " [100es| 300
B W 1902812 | il S ramb nrorionesy | [100Es] 200 | | 1staoton] B topesy | 10pcs{ 300
1-N2016 ,\Tut/(,\;%%ﬂoigf A 10pes| 200 | | 1-503006 éf;gcfeia(xg’,ﬁ%zgf\) 10pcs| 200 | [1-813012H ;ﬁui;]t;rmﬁei),mié%xg) 10pcs| 300
182820 | e oy |10pos{ 200 | | v-soanos | gt EERAIEION  iopes| 200 | - [rstaotsi| pr e ery | 10pos 300
1-N3024 ,{ut’(,\:s()':ﬁx,foig)o A) 10pcs| 200 | | 1-s03010 é?;écfeiﬁn(xfg/lgélgA) 10pcs| 200 | [1-813018H ;K;F;ﬁmﬁgm‘i%ﬁéxg) 10pcs| 300
1-N4032 ,:u‘t"(,\:‘%g%g;;gk) 10pcs| 200 | | 1-S03012 /B\;,L\gcfef;(;ﬁﬂ(xf’;,lﬁélg\) 10pes| 200 | [1-513022H g‘ﬁ;%ﬁ%fﬁgﬁm’;&;;gk) 8pcs | 300
B A 1506016 | it Sovamiberaopey | [10005] 200 | 110z B e oy | 5Pos [ 300
NSO i ooy | 5005 | 400 | | -500018 i g EREIRIMIIN  L1opes| 200 [rstanssH| g S ey [ spos | 300
B Soa 1803025 | g g oy [10ves| 200 | [rstasasn| g eres " [10pes| 300
N2BSON | 013 ooy Mo ooy | 8909 | 200 | | 1503000 | ik ST EREIERI IIN ropos| 200 | [ 15140108 | o mm(bionhainioriopas) |10PCS] 300
NBOBON | S o apoey " | 5pos [ 200 [ 1-s0aoos | il SR ENOTION  Lropes| 200 | 1ot g e | 8Pcs [ 300
NN | s oo ooy | 8bes | 200 | [ 150410 | it S EERENSION SN Jropos| 200 | {1-5ta016H | or mibimeniarsranns) | 5055 | 300
FNIOSSN | s £y oo (o) | 80es | 200 | [ 1-sodors | it S ERERIIOTISY Jropos| 200 | {-staoten| o G e N aranen | 500 | 300
O R onna 150020 | g g onores, | [10ves| 200 | [rstaezon| g R e ey | 5905 | 300
I e et | 005 500 | | (D g ST E SH022H B e ey | 005 | 300
S b B | 5005 | 300 [rsmsre | 0ot o [10pcs{200| | (mmmm 7772w 2 2o
HTOR i o oy | 5005 | 300 | [rstzssre | 125 SR ERBEOE O Ltoves| 200 | (1| g ey | 0 | 590
RTINS o s oSy | 5905 | 300 | [t | 1 g roneny [100es| 200 | (1| 4 ey | 905 | 500
A e | 005 | 300 | [rstmoare| TSGR SRS [1oves| 200 | 1o 4 e | s | 500
HIBUIAR 0o ) on oo | 5975 | 300 | | SI000Tp | e ey [100cs{ 200 | [1stamsit| B e o) | 8005 | 500
HOHOAS o s omnshriney | P05 | 300 | [t | 0 [100es| 200 | - [rstaotn| 4 Tomeon | s | 500
0 Fagin 1SI0018TP| TF 5rts sevemuantoriopes) | | 1005|200 | [rstoraHt| B )| 8905 | 500
FNRSTE | o Eionged 10po - [100es| 200 | [rstmtere | 12 5 7eE EAINEE O Htopes| 200 (115018 | f o cnemioimrnivac sons | 995 | 590
NS | e Fomaed (1omo " |10pos] 200 | [ rsisoare | T2/ PR SRR N 1opes| 200 | [rstamat| e A | 40cs | 500
8 | almvuaneg| 8905 | 300 | [ rsoaote | TE e ey [10pos| 200 | [ stammir| g 20D (o 2 0% s | 700
HNBIER | ot Poreed (o Rodpeg)| 8905 | 900 | [ 1soarste| TG Peb SISO Tropos| 200 | {stanmait| B Sttt iomires )| 405 | 600
A R fanged vt 15040277 TF 5r's seremuinacrtopen) || 109|200
A oy | 4905 | 500
HUOSEAR ik ) s (tontiomPedinny | 4905 | 500

46




EXFyh - UVT Dy y— (2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE B M [XEf RE ‘ £ K [KEf RE ‘ B AH K
No. Parts Names Quantity| (k) No. Parts Names Quantity| (k) No. Parts Names Quantity| (ftk)
FryvTER D\m\mmm YIANYIRER D\m\mm f@‘_/*)‘%/\yﬁll:‘l
Cap Screw Flat Head Hex Screw Titanium Flat Head Hex Screw
52608 | G Sromz oty | 8| 200 [ venopes| 109°s] 200 | st ot | 95 | 500
210 | G Sromzoctomen | 08| 200| [ e venopen| 09| 200 | st o | 95 | 500
1522012 Gt iz | o8| 200| - [vsomos| o anones)[105es| 300 | st G ator | 5PS | 500
52618 | Gt Smmiipoingpes | 08| 200| - [vsomon| 7 anones)[105es| 00| | sssorant| e ator | EPcS | 500
5206 | Gt Scrominerapen | 8| 200 [ anopes) 1005 200 | st e o) | s | 500
5208 | Gt Srominaispen | 8| 200 [rsmmon| 2t narionosen 1008 200 | st e )| 0S| 850
2010 | 0 ooy | 8| 200 | [msmmnan| 2 aeiaopes | 10Pes{ 00| 1wt B it | 575 | 650
2012 | G Sy | 08| 200| 1o £ e eishopes | 10Pes{ 300 | | 1u01sHT| B st | 5PS | 750
52015 | G Sromatney | o8| 200| S| Fr e nonsonen 1005 200 | | rsoT| )| 30cs | 700
1-523018 (—'faz Sjc?;\ll:v(i/lg\ffg;p?c/s‘r;)\) Spes | 200 1-533018H ga?:e;(gcsr:\l]vﬁ-)ig;/l\jiizé/q]Ogé)) 10pcs| 300 m 'z_tjn:: Za?ggggg}}:{;ping Screw
5200 | Gt Sromcnipy | 8| 200 || e eanopes) 1008 400 | st £ e 109 400
2022 | St S ey | 08| 200 | [vsoson| 0TS enactonopes [ 10Pes| 400 | st g oo [10PS| 400
5205 | G Sromioniey | 8| 200| [ ez 1005 400 | st g ettt 109°5] 400
52000 | Gt S om0y | 8| 200| [ £t s 10055 400 | s £ st | s | 400
52009 | Gt Srominanpes | 8| 200| S| aiaas) | 9 400 | [sseT £ mrc | 9°5 | 800
52010 | o & naspiey | e8| 200 [vsosoan| B o | 5765 [ 400 | ot g iy | 95 | 800
Qo 2 e G S FSMIZSH| i oad ScromHenoczatpes) | 5P| 400 | [ ISHOBTFT| 1 e s | 40 | 00
1-523006F g;éigvimig%;:g:d//g{:g\) 5pes | 400 m I?IL: I—?eZdtQSZIZI':pT\)ing Screw (mmmmm ;—o/:ngi\lead Screw
S0 | G nbbangeapen | P2 | 400 | |1t |1 vbrt0pos)[10Pes| 200 | | sazmne | s C S e [10pcs| 200
SRH0BE | 0 amaitangeaen | 5PC2 | 400 | 1T |20 Gvtopes[10pes| 200 | | ez | S o) [10Pes| 200
HSA0F| o S ereniM O angecrspeny | % | 400 | | HSTP |10 e aopes)[10pes| 200 | 1842015 | o G LR e [10pes| 200
Dﬂl\mmmm ::lea? ::a(d Screw 1-832612TP Isz: I-Ibe;;i(g/cl:i\?vz(l\/]l22.§102f1\())pcs) 10pcs| 200 1-842625 ;o?n%;s(é’r\gvzv(?lleggseﬁ))pcs) 10pcs| 200
59206 | 1o SerowMb0pos |100e8 200 | [rsamoste| 1 BT ey 109°5] 200 | | 154890 | o S e opos) |109°5] 200
592608 | 1o Serow oxiopes) |100e8 200 | [rs3uoste| 2 BT ey 109s] 200 | | 154008 | oS e ey [100cs] 200
92612 | i e Saremu bxr3nopes) 10965 200 | [0 |38 2 g 1055|200 | | 1543012 | A SrmiMaiziopes) |10Pes] 200
1-833006 ga? :;?é’\gfr):e?/v/(:w%i\g/wpcs) 10pcs| 200 1-833012TP IEEIZ E;ei(ﬁ(l\élg);\]/v%l\il;>?1]2\/)10pcs) 10pcs| 200 m ;_o,:rfj :!;::Ij Sil?‘l?;pping Screw
5908 | 1o SorowMopos 10008 200 | [rsoste| g5 7 L AT 0 oy 1005|200 | | rsemonte| 5ol gy [1095] 200
00 | 1 oad Serowtia0nopes) 1008 200 | [rsamere| o 7 AT O oy [100cs] 200 | e 5Lt apos) |109°5] 200
9012 | 1 e SoremMamiahopes) |10905] 200 | [ vsorsTe |38 2 e[ 105es| 200 | | 154081 15 o vibpes) [199°5] 200
HS9014 | it e Sorew(Mamtainopes) |10065] 200 | s |36 2 e[ 105es| 200 | | 1540121 15 ot w12 Opes)[10PS| 200
9016 | i ioad Serowtiagnopes) 10005 200 | [1504asTP| 15 7 n 2T oy [10905] 200 | | S4STP| 15 g Scrm(uantitpos) |109°5] 200
1-533018 ga? }-lli;id(’\ggr);lvg(l{lllszf\s)/10pcs) 10pcs| 200 Dmmmm 'I?'i_tjn\i/u: zs\ﬁead Screw
509 | i oad Serowtvinaonones) 10008 200 | [T e o) 1095 400
008 | P o Seremuaniiopos |10065] 200 | | vsa010| £t o 105 400
SO0 | 1 ead SerowtMionones) 19005 200 | [T g e [109cs| 400
FSUO2 | i oad Serowaanopes) 10008 200 | [T g et e | o0cs | 400
SHOTS | i ioad SerowMiiSnopes) 1008 200 | [rsmaneT| A e o0cs | 600
U018 | it hond Serem(antainopes) 10965 200 | |30 | e et | 80 | 00
594020 | 1 o Seram(anzonopes) 10965 200 | | vsaaost| £ e T e | S | 00
1-534020T ;T;a?Hle:‘;aZ\é’(\:/rl:v;((%(t)a)rfiz:meZxégit\p)cs) 4pcs | 600

47




EXFyhk-UYT:-Ty>+— (3) Screw, Nut, Ring, Washer (3)

* FOR JAPANESE MARKET ONLY.

mE m# AH kEf mE | e AH hEf m# AH kE
No. Parts Names Quantity| (%K) No. Parts Names Quantity| (#t#k) g Parts Names Quantity| (%K)
) Ste‘tystrrzwZ @ V?Ia/s;; - @ S/hﬁ'n
59003 5 S rmMatpen|10005| 200 | ooy [10pes] 200 | | seoas | e 0 0. 10pce) 15 450
5008 | 5 S rmMnatpon|10005| 200 | |ueorts| ot o [10pes] 200 | | seset | 0100 10pcs) 109 450
5005 | ¢ renaopesy. |100es| 200|100 | o ) |1opes| 200 | | sesaz | et e e |109C5] 450
59008 | oS rewiiriopesy. |100es| 200 1o | oo ) |1opes| 200 | | sesaa | Sn 0 s opes | 109°5] 450
5008 | 5. creiniopesy.|100es| 300 | 1ot o npaa) |10pes| 400 | | 9B644 | gl i 0t aape | 09°S] 450
5010 | 5 ScromMantontpon |10 200 | |uamionn| ot ER ORG  [t0pes) 400 | | 98845 | it i S0 1020.50p09)| 109 450
HSS012| o Serenerztpoy | |100es| 200 | 1000 | ot O e [1opes| 400 | | sesas | e oo e | 5 | 450
501 | o Sorenbraispe | 9008|200 | 10| oot e F O aome - |1opes| 200 | | seear | 4s e Ot papen | oS | 200
01| 5o Sorenbcrgspe. | 9005 | 200|100 | oo Bomee) - |1opes| 200 | | see | XS ey [109cs] 350
552020 | 5 S mgospen | 8| 250 | [eones| ot spe | s 200 || se7r2 |4 Sus | [10pes] 450
552025 | 5 S romnaopen | e8| 200 | [ewonio| o openy || 200 | serra |G ey | 92 200
54004 | & crenixanoney 1005|200 | O Spong Washer 96774 | oot coom Shimspoy) | 50| 00
Yy NEX(M4x8/10A) 7y Yv—(M3x6x1.5) 27U ¥ (10A) 4x10x0.15mm3 Ls(10A)

1-854008 Set Screw(M4x8/10pcs) 10pcs| 200 1-W3006158 Washer(Spring/M3x6x1.5/10pcs) 10pcs| 200 96775 4x10x0.15mm Shim(10pcs) 10pcs| 300

48




YRR IEFERIOFECB 1 HREDEHDTY, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBIANTVIN=") AT a2 IN=")DBATE

KINSOBAFEIBEERICRSETWIEEEXT
QT EIHOUED B UTUESIEBETEART/I\=Y P AT /=Y EEA
U JTERBDICEITENTEEY,
QO/X—VERETEEBAL WO BEICTIHBRVWESF. AV —F VY~
NoBERFT TEBATIIENTEET,
(REEBRUBERAKIC & ZBEREFIFEHR20E3831HED > TRTSETWEE
WTEDETDTFHSTELLLEE W)
OFEmD CHBAICIRL TIRAEMEAE (FA) & RRICHEEFHRIBHETT,
XBZIWHEICE D EEFBRDPREDZFTOTCTREOEXEABEICTTERESLEE L,
XBBIFEAKIE REPAREZCIIRBEEEEEX LOBRICED, Bn3BaANEN
FITDTHOSNUHTTELEZW,

1.FFREETHERDHLIES LY,

FT . BELDOBIEN. COEBESBEVNKRD W WeBIEICSERELLEVN SHFED/\—YDIEEH
HNILEIBATEE T, ZORICHEI /BULERBAZE 2 RIFEICBRDEBEAN R L—XIIEDET,

7

BIETSHEO/NN—YD R eERmUINES B ETEH . RBOTAY S0 VI —VERE MBI NIEFDH TEXTEET,
TAYSAVIR—YVEEBIE. CHFLD/IN—YDRBVPHESZEEREICTEXLTLEIVW. EEERBEREZREIIA VLW EITNh
B TI.BEROCBEN BIEICHBEITLED,

M—ERER > TWEWBEHSEVWET,

A: BUIRGRAE TR ER B: BIEETRERIN—Y%Z C: 2EXH5#3~4HT
N=YVDRELHEZ EXLREZXILS, BEFROZEHED. BIEIC
9 %, BEIFTLET,
: V0%
%ﬁ&{%gyﬁf o7 /\o—“/EﬁE
RIS ZD
A7V H—H
HENITY,
\. J

2.8EICTIIBRWERIE RoBETcREISEERSTHBATEEY,

BIEICTHRBRWERIE RER—LAR—IDSERUIAKLIEE L,

4 N\
19— Y P TREICBLAD
http:/rc.kyosho.com E
15 —%y N THRUABDBAIFIEE (RITL Iy hI—R,
REIZIAN) M SEBBOVLEFETOTTRIAEE W,
\. J

REH St
T243-0034 #HF/IREAHMT153

LBV AR I——1EHREET
BEE 046-229-4115 SHEE : B~2 (REEER<C) 13:00~18:00



Available only for Japanese market.

1= —BROTRN

XINSOYR—MIAFERICRSETWEERT

4 )

CORE BHBEBERBEV LT WS HONRESTENET,

RETIH. CBAWCIEWeBERAOY—EXEWLELTA VY —R Yy M2 FIBLfc 2 —H—
EiaFRUTEDED,

L EBERP T R—MER ARV MM OWTHBASEWULET D TCEFRERENDHLET,

RADO CONTROL WODELS

|
1—H—BRIZ 55! @

o] mamay
A=) WHIV%E
O HREITLET!

1Y -BROEA
COLUR, YHEBESHWEFWELS, BOKES2ENET,
—EREVEL: Y5—%y hENALEI—Y—BREBRLTED XY,
BELELETOTIBRESHOLET.

HATE, SHALVEEWESERADY-
FRBERP P~ MR (<Y DU

*Tns0; WEESET.

1.CERICHELIEIR

*BEWLITWREWR RS AT

*3YFPIVFVIN— (TR OXEHEICIESNTVS "KT xxxxxxx" KTIC7HTDEEF)
*BEVEITROLY—N Fe@BERFTENSDEXT T (RIB)A—ILD A7) =023y M AF v GEER,.
*EX—=)LZRLA

*BEROE AR F&D R (PR BFEES

2.1—Y -5

TEEDURLFELIBFQRIA—RMS7IEALTEHFZITOTILEE Y,

https://www.kyosho.com/rc/ja/user-entry/check.php

BABRICDOWT
BE REWIEEEUAANBEREBEEICEEWNUET,
SRHEWLEWEANBRIE FRERBIFR A —INHY Y ORE £lo BRYR— M ARV NDSERREIERWNULET,

REHEtt
T243-0034 #HF/IREAHMT153

OHEVWAS IR 1—Y —HREET
TEE 046-229-4115 S50 : B~2RE (HMLA%<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARABRDERWS TS E

ZhoDHa L Z I HARERICIRS a4
I TED, BEUTHATLEFLC WD AHBVWARESIWVWELES, CBAWCEWE
RFEIEE 2. RE1—T—HBAEABBEWVWEELZE L,
RE1—Y—MHREANBBWEEDRIE. FEFWZL<H., TEOHFHWE AR
[CHMERIEZ CELADD R, 77V I AXEIEEETEED <fZ2E L\,

RENDOEEWSEE — R —H—HE,

RBICBEVWGE ORI, TREI—T—HEREICTER LS,
BEWEETOREIE. SFTICERYPEYL/ BGREZ CARDS A, B/ BRGHGBAEOR—IE, TEES, BnES
(F—No)ZRWB R E, BENEFKMICEMSELLE W,

zszcosmnatir: 040-229-41 15 =scosmuati pl~em@nsa%R)13:00~1800,

raxcosmwati: 046-229-10501 it e siiie anmanens

BETOSMVAEE : T243-0034 ®MR)IIE BEA™ fitF153 REKARE 1——HHK=%

-------------------------------------------------------------------------------------------- BEUR U oo

HEWS IR

BEIWE TR FAXECREETEED LSV BETER RE TR DSAEZERBSETREXT,
HxDBEIF BEVWGERAEOIE—ZRE LTSV,

[ & No.33012 EEEE 1> 77—/ NEO 3.0 readyset )
5% mEmE [CBA _
o YN - ———  |gzpg|T® & A H
>MEMA A—=N—% [ERE - ET—4—
FaK N
JUHF
=i T
(7R #38
8
ZHED =
Bk EEE ( ) FAX ( )
FHOREL | o
Mgk | o ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE R HAS : @ | ZNo.cmerm )
( _ \
BEWE T SEEARE @/ REsEEox— I BOBEES (F—No) BB HE, BEN EAMICTRALLES W,
\_ J

KRERARE TR, BEROBEABROREICHEANTED T, BERLDO, EXRUBHVAEZRBU THD A EEROBABRICOEEL TR, (1)~B)DBEAZRE|UT CE=EICRRH
UeDRATRI B L5 EEHDEEA. (1)BEROFFOEEEZRIIHE, QEFRICEDERTHERERIIEG. Q)T —EXDRHEDIcHLBHDOETLICHTRT 255,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

FCC CAUTION
*Par la présente, KYOSHO CORPORATION déclare que cet Changes or modifications not
équipement est conforme aux exigences essentielles et aux autres expressly by the party responsible
dispositions de la directive 1999/5/CE qui lui sont applicables. for compliance void the user’s

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm Authority to operate the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. N

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html Rﬁﬁﬂﬂ*i

T243-0034 #%)||BEARAMF153

[ —n—EROREBREERLT @ 1 — ¥ —1EHK=E@EEE 046-229-4115
RRIR/ICELLBEL S5, | BEWAEE  BBE~2RHRE%Z<)13 1 00~18 : 00

322318061 PRINTED IN CHINA



XCERBICCOHABTZER BHAICBDTRICEBLTLLE W,
Before beginning assembly, please read these instructions thoroughly.

Vor Inbetriebnahme unbedingt die Bedienungsanleitung lesen!
Avant toute utilisation, lire attentivement cette notice de montage !
Antes de comenzar el montaje, lea atentamente este manual de instrucciones

KE21SP TV /

KE21SP ENGINE / KE21SP Motors
KE21SP MOTEUR / KE21SP MOTOR

BURERERE

INSTRUCTION MANUAL
Bedienungsanleitung
NOTICE EXPLICATIVE
INSTRUCTION MANUAL

THE FINEST RADIO CONTROL MODELS

No.74031

OV YYEEDBMN

(1] 2@y MILLIX—
RASOBRERELIVIVOD
e ST %,

2] %vr7LY—
el e B EBERASEED. ZORBT
IvYYOREHEZIY NO—ILT 3,

8] =—KIixn7
BASOMBOEZRAET 2,
(RzlcoN. BE. BRICKRS. )

(4] 28Y RILARYTRIY 21—
TARUVTERET S,

56l ya—735%
EfESnicRARICEANT 3,

6] VATIRY—9—
IVIVERBIED,

ZO—FORABR Y 21—
ZO0—EDORAS - MEOBEHET 3,

IFP=9V—4—

9] ZL=912v92Y
IVIYDTL—U4 VEICERT %,

@ Die Bauteile des Motors

m Drosselkiiken :
Steuerung der Motordrehzahl

@ Vergaser :
Erzeugt das Treibstoff / Luft Gemisch

@ Diisennadel :
Reguliert das Gemischverhéltnis
(das Zudrehen mit Uhrzeigersinn erhéht
die Drehzahl und Temperatur)
@ Mechanische Leerlauf-Justierung :
Justiert den Leerlauf.
@ Gluhkerze :
Zindet das Treibstoff / Luft Gemisch
@ Seilzugstarter / Elektro-Bordanlasser :
Zum Starten des Motors
Leerlauf Diisennadel :
Reguliert das Leerlaufgemisch

Luftfilter

[9] Einlauf-Ring :
Zum Einlaufen des Motors verwenden.

@ ENGINE

m Throttle Lever :
Adjusts amount of air-fuel mixture
inflow and controls engine rpm.

@ Carburetor :
Mixes air and fuel appropriately
to control engine running.

[3] High-Speed Needle :

Adjusts the amount of fuel inflow for the mixture.

(tightening increases speed & temperature)
[4] 1dle Speed Screw :

Adjusts idling.
@ Glow Plug :

Ignites the compressed air-fuel mixture.

@ Recoil Starter :
Starts the engine.

Low-Speed Needle :
Adjusts volume of air and fuel in mixture.

Air Filter

@ Break-in Ring :
Use when breaking-in the engine.

O MOTEUR

m Commande de carburateur :
Commande l'ouverture du carburateur.
@ Carburateur :
Mélange l'air et le carburant pour
I'accélération du moteur.
@ Pointeau principal :
Permet d’ajuster la proportion de
carburant dans le carburateur.
(le serrage augmente la vitesse
et la température)
@ Vis de ralenti :
Permet de régler le ralenti du moteur.
@ Bougie :
Permet I'explosion du mélange.
@ Lanceur a main :
Pour démarrer le moteur.
Vis de reprise :
Pour ajuster le volume d'air et de
carburant dans le mélange.

Filtre a air

@ Buse de rodage :
Utiliser lors du rodage moteur.

®MOTOR

m Mando del carburador :
Regula la mezcla aire-combustible
y las rpm del motor.

@ Carburador :
Mezcla el combustible y el aire.
@ Aguija :
Regula la cantidad de combustible.
(apretar incrementa velocidad y temperatura)
@ Tornillo de Ralenti :
Ajustar el ralenti
@ Bujia :

Provoca la combustion de la mezcla.

@ Arrancador Manual / Arrancador Electrico :

Arranca el motor.

Tornillo de baja :
Ajusta el volumen de aire y combustible
de la mezcla.

Filtro de Aire

[9] Anillo de rodaje :
Usar durante el rodaje del motor.

74031-TO1

(BZRILFE)

53




Q@I VY VIREIELKS LiEE (FL—U1Y)
KE21SPT Y Y Vid, THEHMRICRERREICHAEINT
WET, BIZ—RINLT, BRAY MLRANYFRIY
21—, IAO—KOFEEZ YY) 1 —%#HSHWT, BED
RSB DIERICH > TTL =01 Y ET> TIRE W,

@xX+vJLY—DWMARE
TL—0A4VERTROBEETICEWVWT, TR, BEIC
EDLETCEFv I LY —%WBAEAREIDETET 70—
EHETBENTEET,

> 7 A RV TEEHDREE

YT @20y MR R Y TR Y 2 —
74 RY v oER#HE LTS
— LERHAD

TARY YT EEHETITS
— LEEDD

> ETT 1« —ILOFEE

- 0 BH
EI”N““‘IL@ C@j\@ =—RILNLT

7

IEEFICE e DERDH D
— D UEITFESD S

IEDE L T Iy DRED 130CUEH B
— DUEHEIT S

O EREDFAN
T I 2HBE. MBS VI RICHES TRBIRRTRNT
<REW,

¥ TVIVATMEREU &S ICBEIERVNTLLREE 0,
AR Z>TcE £, REBEZDEFICLTRLC E
REMERATDEICTYIVNBEFHLICKKEDEITDT
FEELTLIEEW,

¥ TVIVAEDFBNIE. X7/ —ILEEEEAT L —
EFESTTIVETHELTLREEW, H. EEREFAR
[+ EELTLIEE W, Flee FY TRAILEDITY
IYVARBAA T F UV RAAALIEETL TR ERWTTY,

AVIIPIrF—RER, EHIT
FEALEBEW, KXDEREREICHEDET,

r--
S

FE I IVIIAYROEBREZRAELENS130CE
BABWESTTo>TLEZW,

BESTHIEVGSIEA—/N—Eb—rZIERWVWELSIC

B Z—RILNILTRARBOHDBEISEEL TSI,

FE I IVIVOREBRETETIERDST>TLEIW,
AV ZEEHEIETOERIN LRI Y YV EEREH
EHRDBEZLHI VI VBEBEOEADRBD XTI,

IVIVHBEWSER, AOY ML

ANYTRI) a—, RILINILT
BE MAMCEERZ DS,

Y7 RORRAICED XY,

54




@ENGINE STARTING & BREAK-IN

Starting Engine and Break-In.

The KE21SP Engine is preset from the factory. Do not
change the default settings on [3] Needle Valve, [4] Throttle
Stop Screw, Slow Speed Adjuster Screw. Follow the
break-in instructions in the instruction manual.

@ Fine Tuning Carburettor

After break-in is complete and model is running normally,
driving feel can be improved by fine-tuning the carburettor to
suit temperature and humidity conditions.

> Adjusting Idle Speed

Increase idle speed
— Screw in slightly

Decrease idle speed

— Unscrew slightly

> Adjust driving feel

Tighten

)
|
@\@ Needle Valve

Unscrew

Acceleration feels sluggish
— Close slightly

Acceleration is sharp and engine temperature is more than 130°C
— Open slightly

@ MAINTENANCE

* After running the engine, draw out any leftover fuel from
the fuel tank.

* Draw out fuel from inside the engine as well. Fuel that
remains inside the engine, may clog the engine and
make it difficult to start.

* Remove dirt etc. from the exterior of the engine with a
brush and spray cleaner or methanol. Use extra caution to
avoid fire. Also, putting maintenance oil inside the engine
through the carburetor’s air intake is recommended.

VAN

Warning

Never use gasoline or thinner when
cleaning! This may cause Fire !

CAUTION: While measuring the temperature of
the engine head, ensure it does not
rise above 130°C.

If you do not have a way to measure the engine’s
temperature, take care not to over-tighten the
[3] Needle Valve so the engine doesn’t overheat.

CAUTION: Perform all engine adjustments while
running the model on the ground.
Engine RPM can increase too much with no
load on the wheels and damage the engine.

Except for the throttle stop screw and
needle valve, do not touch any part of
the engine while it is hot as this can
cause burns.

If disregarding this warning, you

may cause burn injuries.

VAN

Warning

55




@ Das Starten & Einlaufen des Motors

Starten und Einfahren des Motors.

Der KE21SP Motor ist von bereits fertig eingestellt.

Bitte verstellen Sie die diese Werkseinstellung von

[3] Duesennadel, [4] Drosselkueken, [7] Leerlaufschraube
nicht! Bitte gehen Sie genau nach der Anleitung zum
Einlaufen des Motors in diesem Manual vor.

@ Feineinstellung des Vergasers

Nachdem das Einlaufen fertig ist und das Modell normal
laeuft, koennen Sie das Fahrgefuehl verbessern indem Sie
die Vergasereinstellungen je nach Aussentemperatur und
Luftfeuchtigkeit feinfuehlig nachstellen.

> |eerlaufschraube einstellen

Leerlaufdrehzahl erhoehen
— Leicht zudrehen

Leerlaufdrehzahl erniedrigen

— Leicht aufdrehen

» Fahrgefuehl einstellen

Hineindrehen

)
@\@D[mennadel

Herausdrehen

Die Beschleunigung ist traege
—> Leicht schliessen

Die Beschleunigung ist scharf und die Motortemperatur
ueber 130°C

— Leicht oeffnen

@ Die Wartung des Motors

*k Entfernen Sie nach dem Betrieb des Modells den
Treibstoffaus demTank!

*k Entfernen Sie auch alle Treibstoffreste aus dem Motor.
Dazu den Motor im Leerlauf starten. AnschlieBend den
Schlauch am Vergaser abziehen und warten bis der
Motor ausgeht.

* Entfernen Sie Schmutz etc. vom Aeusseren des Motors
mit Hilfe einer Buerste oder eines Reinigungssprays oder
mit Methanol. Bitte seien Sie sehr vorsichtig um Feuer
zu vermeiden. Wir raten zudem, nach dem Gebrauch
After Run Oel ins Motorinnere durch den Vergasereinlass
einzutroepfeln.

Verwenden Sie niemals Benzin oder
Verdiinnung zum Reinigen des Motors,
Achtung €s besteht Brandgefahr!

ACHTUNG: Messen Sie stets die Zylinderkopftemperatur,
ein Maximum von 130°C darf nicht liberschritten
werden.

Falls Sie keine Mdglichkeit haben die Temperatur zu
messen, die Vollgasnadel [3] nicht zu stark schlieBen,
um ein Uberhitzen des Motors zu vermeiden.

ACHTUNG: Alle Motoreinstellungen miissen im
Fahrbetrieb vorgenommen werden.
Andernfalls kann der Motor leicht
hochdrehen und dadurch beschédigt
werden.

( AuBer fiir die Drosselanschlagschraube\

A und Nadelventil, keinen Teil beriihren
Achtung der Motor, wahrend er heiB, da dies zu
Verbrennungen fiihren kann.
Wenn Nichtbeachtung dieser Warnung
kénnen Sie Brandverletzungen
verursachen.

56




@DEMARRAGE & RODAGE MOTEUR

Le moteur KE21SP est préréglé en usine.

Ne modifiez pas les réglages par défaut de la vis de
pointeau principal [3], de la vis de ralenti [4], de la vis de
réglage de reprise [7]. Suivez les instructions de rodage
dans le manuel d'instructions.

@ CARBURATEUR

Une fois le rodage terminé et que le modele fonctionne
normalement, la sensation de pilotage peut étre améliorée
en effectuant des ajustements sur le carburateur en fonction
des conditions de température et d'humidité.

> Réglage de la vitesse du ralenti

\@Vis de ralenti

Augmenter la vitesse du ralenti
— Visser légerement

Réduire la vitesse du ralenti

— Dévisser légéerement

> Ajuster la sensation de conduit

s Visser
o

Dévisser

Pointeau principal

L'accélération est mole
— Fermer légerement

L'accélération est forte et la température du moteur est
supérieure a 130 °C
— Ouvrir légerement

@ MAINTENANCE

>k Une fois I'utilisation du modéle fini, vider le carburant
du réservoir.

* Vider les durites du carburant restant.
Si le carburant reste longtemps dans les durites, cela peut
causer des difficultés au prochain démarrage.

* Retirez la saleté etc. de I'extérieur du moteur avec une
brosse et un pulvérisateur ou un dégraissant. Faire trés
attention lors de la manipulation de ce type de produit
et ne pas laisser un enfant le faire seul. Il est également
recommandé de mettre de 'huile de maintenance a
l'intérieur du moteur au travers de la prise d'air du
carburateur.

Attention
AUCUNE GARANTIE NE POURRA ETRE PRISE EN COMPTE SI LE MOTEUR A ETE

UTILISE AVEC UN AUTRE CARBURANT QUE DU KYOSHO FUEL !
NE JAMAIS UTILISER UN AUTRE
CARBURANT QUE DU CARBURANT
Attention SPECIAL MODELE REDUIT !

ATTENTION : Affiner le réglage sans que la culasse
dépasse les 130 degrés.

Si vous ne pouvez pas mesurer la température du moteur,
faire attention de ne jamais fermer complétement la vis de
pointeau.

Toujours demander conseil auprés de votre revendeur
avant d'effectuer ce type de réglage.

ATTENTION : Toujours effectuer les réglages sur piste
et non sur un stand. Le régime moteur
peut augmenter rapidement si la charge
n'est pas sur les roues et endommager
le moteur.

Ne JAMAIS toucher a chaudle moteur.
Risque de bralures.

VAN

Attention

57




@ ARRANQUE Y RODAJE DEL MOTOR

Arranque y rodaje del motor.

El Motor KE21SP esté pre ajustado de fabrica. No cambie
el ajuste por defecto en [3] aguja de carburador, [4] Aguja
de acelerador, [7] ajuste de bajas. Siga las instrucciones
de rodaje del manual.

@ CARBURADOR

Una vez finalizado el rodaje y cuando el motor esta en

funcionamiento normal, la experiencia de conduccion se
puede mejorar gracias al ajuste fino del carburador para
adaptarse a las condiciones de temperatura y humedad.

> Ajustar la aguja de ralenti

‘ \@Tornillo de Ralenti

Subir velocidad del ralenti
— Girar ligeramente

Disminuir velocidad del ralenti

— Aflojar ligeramente

> Ajustar el tacto de conduccion

Aflojar

La aceleracion es lenta
— Cerrar ligeramente

La aceleracion es fuerte y la temperatura del motor es
superior a 130°C

— Abrir ligeramente

@ MANTENIMIENTO

* Cuando haya completado el proceso, retire todo el
combustible del deposito.

* No es recomendable dejar combustible en el interior
del motor. Si el mismo permanece en el interior durante
mucho tiempo, el motor podria no arrancar facilmente
la siguiente vez.

* Eliminar suciedad etc, del exterior del motor con un
pincel y un spray limpiador o metanol. Adoptar las
medidas necesarias para evitar fuego. Se recomienda
anadir un poco de aceite de mantenimiento a través
del carburador en la entrada de aire.

A Never use gasoline or thinner when

cleaning! This may cause fire!
Aviso 9 v

PRECAUCION: Mientras mide la temperatura de la culata,
asegurese que no alcanza los 130° C.

Si no tienes manera de medir la temperatura del motor
tenga cuidado de no apretar demasiado la aguja (3] para
que el motor no se sobrecaliente.

PRECAUCION: Realice todos los ajustes del motor
mientras rueda con su coche por la
pista. Si lo tiene con las ruedas sin
tocar el suelo las RPM podrian
incrementarse danando el motor.

Evite tocar el motor mientyas el motor
esté muy caliente. Solamente torque la
Aviso aguja para realizar ajustes.

58




KE21SPI Y Y > 5% / EXPLODED VIEW / EXPLOSIONSZEICHNUNG / VUE ECLATEE / DESPIECE

74905

@

74031-12

74031-08

ANRFIN—YY SPARE PARTS * FOR JAPANESE MARKET ONLY.
7 & ‘ =Y & K S & ‘ =Y & *EH
(\[oR Part Names (Fetk) (\[oR Part Names (Fitk)
031 | K S g 23000 7403109 | Side Garouretor Acsembly (KE218) | 5600
7403101 | & inr Hoad (KEB1SP) 2200 TAOI110. | Grcviey Boarng Set (KE218p) | 2000
703102 | i o (kESrSR) 1200 40311 | oo Siarier Acsertny (KEBISP) | 2100
03103 | (o d Qs (k21 580 03112 | o piate (RE2ISP) 3000
7403104 | Fion & Gyinder Set (KE21SP) | 4800 74905 | & Giow g (4908 800
74031-05 éloznil;inz (F}soEdz(]KSEFZ))1 SP) 2400 97045 hju?flzr—Gf;ie?(‘Zy1 [\Zézcla_siégpzs?\/w\) 1200
74031-06 5§o§;ﬁ‘;g;'§2p‘)sp> 800 *ERMEETRI0E7H 1 BREDLDTT,
03107 | 8o heoa (KERISP) 5500
7403108 | 812ttt (1P 3300

59



/\ CAUTION

Only use parts from the above list as replacements for the unit or starter motor.
(*Do not use No.74001B Electric Starter Unit or No.74002 Starter Wiring Unit as
these can cause short circuit. This is dangerous.)

A Vorsicht

Verwenden Sie ausschlieBlich die oben genannten Ersatzteile! Verwenden
Sie keinesfalls die 74001B Startereinheit oder 74002 Kabelsatz. Dies kann zu
Kurzschliissen fiihren.

/\ ATTENTION !

Pour tout remplacement de piéce de l'unité de démarrage moteur,
utiliser uniquement celles spécifiées dans la liste.

(*Ne pas utiliser le démarreur électrique #74001B ou l'unité #74002.
Leur utilisation peut provoquer un court-circuit et ceci est dangereux.)

/\ PRECAUCION

Utilice solamente las piezas arriba descritas para el motor y arrancador.
(*No utilice el Arrancador Eléctrico No.74001B ni No.74002 ya que podrian
causar un cortocircuito.)

( Riih—LR—Y J

www.kyosho.com

*Specifications are subject to change without prior notice!

*Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis!

*El fabricante se reserva el derecho de introducir modificaciones en los kits sin previo aviso!

© Copyright 2018 KYOSHO CORPORATION 332318072 PRINTED IN CHINA

FCC CAUTION

Changes or modifications not

expressly by the party responsible
for compliance void the user’s
Authority to operate the equipment.

THE FINEST RADIO CONTROL MODELS

RER =t

T243-0034 #HE)I|BEARHGMF153

@1 —HKREBEBEE 046-229-4115
BEIWEEIZE :
BRE~ZBEMEHZER<)13 1 00~18 : 00




	P001 INF NEO 3_0 KT-231P+ MM_out
	P002 INF NEO 3_0 KT-231P+ MM_out
	P003 INF NEO 3_0 KT-231P+ MM_out
	P004 INF NEO 3_0 KT-231P+ MM_out
	P005 INF NEO 3_0 KT-231P+ MM_out
	P006 INF NEO 3_0 KT-231P+ MM_out
	P007 INF NEO 3_0 KT-231P+ MM_out
	P008 INF NEO 3_0 KT-231P+ MM_out
	P009 INF NEO 3_0 KT-231P+ MM_out
	P010 INF NEO 3_0 KT-231P+ MM_out
	P011 INF NEO 3_0 KT-231P+ MM_out
	P012 INF NEO 3_0 KT-231P+ MM_out
	P013 INF NEO 3_0 KT-231P+ MM_out
	P014 INF NEO 3_0 KT-231P+ MM_out
	P015 INF NEO 3_0 KT-231P+ MM_out
	P016 INF NEO 3_0 KT-231P+ MM_out
	P017 INF NEO 3_0 KT-231P+ MM_out
	P018 INF NEO 3_0 KT-231P+ MM_out
	P019 INF NEO 3_0 KT-231P+ MM_out
	P020 INF NEO 3_0 KT-231P+ MM_out
	P021 INF NEO 3_0 KT-231P+ MM_out
	P022 INF NEO 3_0 KT-231P+ MM_out
	P023 INF NEO 3_0 KT-231P+ MM_out
	P024 INF NEO 3_0 KT-231P+ MM_out
	P025 INF NEO 3_0 KT-231P+ MM_out
	P026 INF NEO 3_0 KT-231P+ MM_out
	P027 INF NEO 3_0 KT-231P+ MM_out
	P028 INF NEO 3_0 KT-231P+ MM_out
	P029 INF NEO 3_0 KT-231P+ MM ADJ_out
	P030 INF NEO 3_0 KT-231P+ MM STA_out
	P031 INF NEO 3_0 KT-231P+ MM STA_out
	P032 INF NEO 3_0 KT-231P+ MM EX_out
	P033 INF NEO 3_0 KT-231P+ MM EX_out
	P034 INF NEO 3_0 KT-231P+ MM EX_out
	P035 INF NEO 3_0 KT-231P+ MM EX_out
	P036 INF NEO 3_0 KT-231P+ MM EX_out
	P037 INF NEO 3_0 KT-231P+ MM EX_out
	P038 INF NEO 3_0 KT-231P+ MM SP1out
	P039 INF NEO 3_0 KT-231P+ MM SP2OUT
	P040 INF NEO 3_0 KT-231P+ MM SP3_out
	P041 INF NEO 3_0 KT-231P+ MM OP1_out
	P042 INF NEO 3_0 KT-231P+ MM OP2_out
	P043 INF NEO 3_0 KT-231P+ MM OP3_out
	P044 INF NEO 3_0 KT-231P+ MM OP4_out
	P045 INF NEO 3_0 KT-231P+ MM OP5_out
	P046 INF NEO 3_0 KT-231P+ MM S,N,R,W_out
	P047 INF NEO 3_0 KT-231P+ MM S,N,R,W_out
	P048 INF NEO 3_0 KT-231P+ MM S,N,R,W_out
	P049 kounyuu_out
	P050 USER_dummyoutout
	P051 FAX_out
	P052 INF NEO 3_0 KT-231P+ MM_out
	P053 INF NEO 3_0 KT-231P+ MM ENG_out
	P054 INF NEO 3_0 KT-231P+ MM ENG_J_out
	P055 INF NEO 3_0 KT-231P+ MM ENG_E_out
	P056 INF NEO 3_0 KT-231P+ MM ENG_GER_out
	P057 INF NEO 3_0 KT-231P+ MM ENG_F_out
	P058 INF NEO 3_0 KT-231P+ MM ENG_SP_out
	P059 INF NEO 3_0 KT-231P+ MM ENG EXout
	P060 INF NEO 3_0 KT-231P+ MM ENG_out



